CL12]J
truck

stacking
H,

-
)
—
—
©
@F
)
o
~
+©
o
o
—
(]

%
X

b

A

i

Parts list T4 H

Jmmn

KR

v '/ /111
Ny \\\\\\\\\\
~\\\\\\\\\\

20250412 V09



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is cancelled. Note the version number when ordering
D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index H=

1. Frame System & 24t

1. 101 MONO Mast Frame SyStem Bl I 2 R oo oot e e e e e e e e e et ee e e e e e e e s s eee e ee e e s eee e e eeeseeeeeeeseeees 1
1.201 Duplex Mast Frame SYSTeM PHZ T JZEZE B ZRD0 . oottt e e e e e e e e ee e e s e e e e e e e e s e e s eeaseesee e seeeeeee. 4
1. 301 Mono Mast Cover ASSEmbLY BT TR AR ER I .o e e e e e e e e s e e s s s ee s s s e s e s s ses s e s eeseseenn 10
1.401 Duplex Mast Cover ASSemDLY PHZR T TBEARER U ..ottt e e e et e s e e et e e e eeeeseeeeessesseeseeeeeeeeesesereensens 11
1.5 Balance Wheel ASSemD Ly i 2 At oot e et e e s e e e e e e e e e e s s eee e e eeesee e ee s s seeseeeeeeeees 12

2.Driving System IXZN &R G

2 10T D IVINIE ST ST OM BB R oo e e e e e e e s e e e e e s e e s e e e s s e e e e e e s e s e s e e s e s s s ees e e e s s e s e s s s s ees e 13
2.202 Driving Assembly (Double-sided tray) IRBNEL CTEGBEEE D) oo 14
2.3 Driving Assembly (RUDDET Wheels) BRB Il OB I ) oo s s e s s e s s 16

3. Operating System #AE &5t

3.1 Operating Handle ASSembD Ly T E T Mz A o oot e s s e e e e e e e e s e s s ees e esesees 18
3.2 Handle head assembly(Lead—acid battery with key meter) A3k (BERREEML/ FHEHRL/ B EZR) oo, 21
3.3 Handle head assembly(Lithium battery with key meter) AL CBEEAL/ T EHRL/ B TR) oo, 23

3.4 Handle head assembly(Lead—acid Battery combination lock power meter) TRk LAl (ESHR HE b/ 25 h 40/ 2= 3%)



3.5 Handle head assembly(Lithium battery combination lock power meter) F-AR3k ol il (BHEE /B8040 / e 32) ....27

3.6 Handle head assembly (With key without power meter) ALK CEHRL/ AT EHLEEZR) oo 29
3.7 Handle head assembly(Combination lock power off meter) TARkEK CERLE/ AT ETR) oo, 31
3.8 Operating Handle Assembly(Smart Controller) FEA/E T LA (B BE T M) oo 33
3.9 Control Pod Assembly(Smart Controller Lead Acid Battery) F-ARkel/l (B BETAR/EEREEVE) oo, 35
3.10 Control Pod Assembly(Smart Controller Lithium Battery) TSkl CERETAR/ R EAE) oo, 36

4. Hydraulic System & &RESE

4. 10T HYATAULTC STSTOM T BRI oot e e e e e e e e e e e e s e e s s e e e e e e e e e e e s e e e s e e ees e e eeseee s e eee s e s seee s eeseeeen 37
4. 201 PoWeT UNIt ASSEMD LY Bl T B IO A oottt e e e e e e e e e e eee e e s e e ee e eeeeeese e seee 38
4.3 LATting CYLinder BT THIEL ..o eee e e eeeeeeesesseeeeeeseeeeeeeeees 40

5.Electric System HS RS
5.102 Electric Assembly (External Lead Acid Battery) HLA S (FFE T HES/HTEERE) oo, 42

5.102 Electric Assembly (External Lead Acid Battery Charge Meter) B Gk (A B X Fe 28 /A5 ER Fih /i R 2 3%) . 44

5.102 Electric Assembly(External Lithium Battery) SR (ZMEINFTHEAR/ M) oo, 46
5.102 Electric Assembly (External Lithium Battery Charge Meter) RS\l (UhE 728/ By /W ER) ... 48
5.202 Electric Assembly(Internal Lead Acid Battery) HLS G (N B I TE L AS/EER V) oo, 50

5.202 Electric Assembly(Internal Battery Charge Meter) HL/A K (N ENFEHELE/MIREA/ T HER) o, 52



5.202 Electric Assembly(Internal Lithium Battery) H/SSAL (N ERFEHZS/BHHIE) e 54

5.202 Electric Assembly(Internal Lithium Battery Charge Meter) RS (N B FCHES/ B/ HHEER) ... 56
B, 3 WiTing Harness ASSOMD LY R T Il e oo e e e e e et e e e e e e e s e e s e s e s e s e e ee e s e e s s e s s s s eeeeesees e e e s s s s e s e s eeseeseseeees 58
5.402 Wiring Harness Assembly (Smart Controller) ZRH L (B BE T v ee e ese s seenene 59
5.5 Wiring Harness Assembly(Electricity Meter) ZRIH LI (BLEEZR) oo s e ee e 60
5.6 Wiring Harness Assembly(1212C-2571Built—in charger/meter) ZRH G (1212C-2571 NE LA/ HER) ... 61
5.7 Cable Assembly (External Charger Lead acid Battery) HLZGEEAN (AME NFEHZS/EREREEI) oo, 62
5.8 Cable Assembly(Internal Charger Lead acid Battery) HLZGE A% (PN E ZNFEHZS/EREREEI) oo, 63
5.9 Cable Assembly (External Charger Lithium Battery) HLZEEK (FPE R FEEEEE /B oo, 64
5.10 Cable Assembly(Internal Charger Lithium Battery) HLZER AL (N B FEHZS/BEELE) oo, 65

6. Lifting System fF+ &%

6.1 Single Mast Lifting SyStem BT Th 2R oot e e e e e e e e e s e s e s e e e s e s s e s s s s s s seesees e 66
6. 201 Duplex Mast Lifting System(Rolled Mast) PAZRAT T ZRGE (BT TBE) oo 67
6.3 Duplex Mast Lifting System(Channel Mast) AL TF B0 RN T T2E ) oo 69
6.4 Fork Frame (Rolled Mast) BT S ZE BT TER) e 71

6.5 Fork Frame (Channel Mast) 8 X R A T T 0 ) oo e e s e e e e s e e s e s s s s e s s s e s s e s e s s e ses e e s s eesessenn 72



BITIEX

R & (Z3APN BT HI
20200316 V01 VEN HIRRAR
@O: 1. 3 FIGAEEN 12 4 R Gt K
@: 6. 3 N 12T RS
®: 6.6 B T AL,
@: 4. 4 BT A
o ®: 4.3 s 1o ;
20200720 V02 VEER ©: 3.2 Fh TR,
@: 3. 4 Tk 2
®: 4.201 BUHARAS 03. 0179 B2ET M8X 12, 03. 0012 #E D8, 03. 0050 “F#. %L 02. DLDY. 01510 5 /7 5.
IG, HrEACAS 03. 0111 24T M10X 16, LAY 02. DLDY. 3983 5l /7 #70;
©: 4.301 %45 30. 01. 6449 JHAH SCNARAS 02. 01. 9365 JHIAH
D: 5. 101 fCh% 02. KZQ. 2151 i #8 1212P S N RS 02. KZQ. 2167 #54Hi #% 1212P;
20210522 V03 R @): 5.201 fCH5 02. KZQ. 2151 FHi #% 1212P BSOS 02. KZQ. 2167 #54]4% 1212P;
®): A A 1 5
@®: 1.1 HAS 82. 16. 026 FAALLLE (L AEhIERD) BRI 82. 16. 070 FAALLE (TEHERIER) ;
@: 1.2 HH 05 82. 16. 026 FARLALAE (BEHMBIERT)  FribLid 82. 16. 070 FH4L (LHEFRIEER) ;
@: 1.3 B L 82. 16. 026 FAZHM: (HEEIBILAD)  FribfCd 82. 16. 070 FHRLLE (LHEERER) ;
20210824 V04 TR 2= @: 3.1 FHEACHS 02. SB. 317520 KFAH (HLEMERS) B RS 02. SB. 3204 KFW (TLHERIER) ;
®): 3.2 FrifLrs 02. DLB. 317703 M & X (HEHMIERD) ;
®: 5.101. 5.201 HrIG4H e bk AL ;
@: 2.101 FIACHS 02. 01. 0284 #ELL &,
@®: 1.4, 1.5 HHACHS 02. FGJ. 3446 =2 (WE) . 02.FGJ. 3425 R (NE) ;
@: 1.6 B MRS
®: 1.6. 2.101. 3.1, 3.2. 3.3, 3.4, 4.3, 4.4 FHWEM SRS A,
20210916 V05 it % @: 4. 4 RS B AL
®: 5.101. 5. 201 ¥~ E HH it 70 FE 2L A s
©: 3.4 fXHY 4
@: 5.3 FrHEALHED 02. XSXC. PJ. 2028 ZEAA4H Hi i sk 45 ;




®: 6.5 FrIEILALLE 1. 6m LR,
©: 1.201/6.201/6.501 [ JZEFIHLAL 20 E R S0 B AE, B 0U)TA] 190528;

20221227 V06

LR Z

@®: F5 1.101 G VB E R RAGLHESCNTFLRARG (A |, SHigiRas 20102011217 28 (650)
A5 20302010312 4 52T 24 52 R QRS 55220000039 #AE F AR ALt (R 68) 5

@: JFFS 1.202 BT 1B E R R G HNCNF S 1. 202 B TSR E S 2 4%, RS 20302010312 % fie AR
451 SO ARS 55220000039 HEAE TARALA: (B RE) 5

@: FFS 1302 R TRELE RS 2 FECNFS 1,302 iR T 1 2E 28 24, R0 20302010312 2 GE T4l
YA B P A AR ES 55220000039 HE FAR LA CH 88

@: 75 14 BRI E R TESCNTS 1. 4 AbE R () 5

®: TS 1.501 B IANE MR, 4R 30211060008 BEAT HE 6 £Fi v 8 1, RR% 54101000051
Bijr 28 e £ i 6 1Rk 8 A4, /AR 10109010021 W 22§ 5 94 8H% 10109010039 25, B LA 10109010040
o) 2 5

®: JFFS 1.5 134 B ESCNFS 1,601 2R T2R4ME ek, L5 30211060008 1247 % & 6 14
2R 10 £, 4G5 54101000051 B3 B8 20 6 A2 10 48, 48469 10109010003 = (2000mm) B #: A4 AL
10109010025 ¥4 Z& (2000mm) , 1UA% 10109010004 FX & (2500mm) 5 4 A4CH% 10109010026 [ 25 (2500mm) , 1LY
10109010020 ¥4 Z& (3000mm) 5 # A AS 10109010041 F & (3000mm) , A% 10109010005 FX & (3500mm) F
SARES 10109010006 28 (3500mm) , HUJHALHD 30251060029 #2847, LA 30211060014 BE4T 40 & 6 1Rk 8
4, FrE A 10109010013 M

@: JEJPS 1.6 HRA A E SN TS 1. T Frfe i,

®: 75 2. 101 Fi#E4Xag 51210000013 SRS (k) » B4 XAS 70431000003 kil A% 70431000002 B
YY)

©: 5 3.301 FAM CEae) EHANFS 3. 501 HAEF WAL (BEE) , 79 3. 401 TRk S E o8 P
5 3. 601 FAA kA R RE) 5

O: FF5 4.1 B IBERERFENN 4. 1 BE RS (BALHD)

@: 5 4.201 B TZUE R4 PR SONTRUE R 585

: F¥ps 4.3 sh %o (Bark) K

@): JF/F5 4. 301 XA 4. 401, FHri AL 54312000103 ££47 % AL 20102030023 iE 2k ALY 30211050013
BRET . ARAS 30411050001 FEL, ARA5 30401050001 ~FE, XA 30201080040 #24] . %A% 40411000008 [H] i
. RES 70431000004 kKl 5

@: HFS 4.5 WMELAHE AT K,

®: JFFS 4. 4 LA ESCNF S 4. 6 MG

®: 75 5. 101 PAZE 128 e 28 0 B A PR BE O FEL AR SR (BN |, BTBARES 70421000004 78 HELZR T AR

21 70421000005 7o HL 4R WA . ACHD 70422000001 78 28 2E AR . ARAS 70422000003 78 L2k bR . LAY
70411010014 P B E#ER 78 FEL 4%




@: 75 5.201 BT BR 28 0 A 42 FR T8 O FEL 2R 8 R, B 3 AR S 70421000004 78 HLZR W AR . ARG
70421000005 78 HLZE R AR AXAS 70422000001 78 FELZ: SR A5 L AAHS 70422000003 78 HL 2k 55 br 4R AS 70411010014
BT 7R AR

®: BUHFS 5.301 SRR 5 5. 401 SRR (R

@: W75 5.5 LR KE. P 5. 8 B4R ek CRERITRND K. 959 il gism &
FEHAHAIR ) B 5 5. 10 B B a s (N E RSN K. 75 5. 11 g g8 m (N

BB K

J¥5 5. 601 LR R (B BE) BEHCH)T S 5. 701 R YRR

55 6. 1 LR I4GRA RAE LR ELCHRA RG (R |

BT 6.2 YLET RE CEHIITTED

BT 6. 301 IYURFA RS (BHITTLD

JR75 6. 201 LT 14T RGHEHON 6. 4 LAGERTH RS (FENTTZL)

s RS 6.3 MR ISR RS 2 HECN 6.5 WGETH RS (FEENIT128) , #riigfhs 51103000020 1§ 7
B2ET . A 51103000019 Biifa A+ ALHS 51103000018 2428, ARLHY 51103000017 [522 Fr . AXH% 30421400001
i FH A4 5

@: JRJPT 6.4 YT AEEEON TS 6.6 TR XA (L), B ARAS 51103000020 M TIRET . AR
i 51103000019 FHFA A+ ARAS 51102000001 &% 18AY 51103000018 3242, AXH5 51103000017 B4 Fr 4%
fith 30421400001 % FH 4248 ;

@: JFE75 6.501 PRI 12T AR U TS 6. 701 TR XZE CBHITTEL

@®: FF5 6.6 B 1A XA 2 HECNFS 6.8 T 48 (FEARTI4%) , #Hri s 51103000020 & 7TH24]
A% 51103000019 Bika Fr AHH 51103000018 SZ4L. AXAS 51103000017 B4 fr+ A% 30421400001 il 44

2206886

20231117 V07

LR Z

MR R, RABEE;

WG FAN GRS B. h-RIhER) BCHE
B B e E

K CDD12JD A+ H 3 70 I F Hr G il

20250321 V08

2.101 /75 5 7 52101000021 Bz 2 5% 5 24 52101000116 BRE) &A%
2. 202 75 A " 52101000021 Xz S EHE B 52101000116 BR&) &AL
5 20 71 30601050004 P-4 48 5 A 306010500065

542 21 71 52201150006 &3 %8 56 2 52201150011 /&5 Hi%t
J75 22 ¥ 52202120004 #53h#H4 56 5 R 52202120013 $E5h R4S
J¥*5 23 7130701017001 Fli7Z& 5E 250 30701017003 Flizk s

J¥5 26 71 52105000054 146 5 2iA 52105000070 4 5845

®: 5. 102 F14RAG 70302000003 $ il #5 5 46 ARAD 70302000123 51l %% 5

OOPOOOE




5. 202 HAXHS 70302000003 2 il 7% 5 A ARHS 70302000123 251 8% ;
5.401 1 20102030006 F 28 55 25h 20102030202 F 28 5

20250412 V09

S

©OO®

5. 402 AR (FRHE No. 2025108 L) 5
B 5.6 LT AL




1.101

Mono Mast Frame System

BRTIRERAG

124

14

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 30201100021 | Screw M10X 16 B2AT 2 03. 0162
2 30411100002 | Lock Washer ®10 B 2 03.0014
3 30501050003 | Round Pin®5X35 38 B AR A 8 03. 0303
4 51251000015 | Bracket HE A 4 30.01. 1289
5 50101200040 | Shaft 2 4 30. 01. 3459
6 30701020007 | Bearing 6204 A 8 03. 90. 057
7 51241000019 | Loading Wheel AH A 4 02.17. 0119
8 01 See annex 1 | Frame g 1 -190528
8 02 See annex 1 Frame i 1 190528-
9 30311120001 | Nut MI12 453 4 03. 0262
10 20202000771 | Washer TR FHR Req. 40. 32. 034
11 51231000011 | Balance Wheel Assembly T4 ¢+ 1 81.003. 011
12 30401120001 | Flat Washer ®12 A 4 03.00514
13 30411120003 | Lock Washer ®12 A 4 03. 0015
14 30201120013 | Screw M12X40 BZAT 4 03.0173




Annex 1

A 1

Annex 1
Frame welding Part No.
(Rolled Mast) KA Fork Width Lifting Height Meter (Yes/No) 0ld Part No.
FRESL B X415 (mm) R A& E (mm) BERitE CH/ D IZRAS2
(BH T4
01 20102011249 570 1600 No f& 33.023. 0059
02 20102010484 570 1600 No 7o 33.023. 0015
20102011958 570 1600 Yes H
External 01 20102011248 650 1600 No 7o 33.023. 0058
charger 02 20102010498 650 1600 No & 33.023. 0030
SNERTEE 20102011962 650 1600 Yes H
01 20102011250 695 1600 No & 33.023. 0060
02 20102010493 695 1600 No & 33.023. 0024
20102011965 695 1600 Yes A
20102011959 570 1600 No & \
20102011960 570 1600 Yes H \
Internal
20102011963 650 1600 No 7o \
charger
o 20102011964 650 1600 Yes H \
HEX nw#
20102011966 695 1600 No 7o \
20102011967 695 1600 Yes H




Annex 1

A 1

Annex 1

Frame welding

(Channel Mast) Part No. Fork Width Lifting Height Meter (Yes/No) 01d Part No.
FRESL R B X415 (mm) R A& E (mm) BERitE CH/ D IZRAS2
GERITHD

20102010980 570 1600 No f&
20102012045 570 1600 Yes H \

External
20102011116 650 1600 No 7o \

charger

) 20102012048 650 1600 Yes H \
SNER T EE

20102010981 695 1600 No & \
20102012051 695 1600 Yes A \
20102012046 570 1600 No & \
20102012047 570 1600 Yes A \

Internal
20102012049 650 1600 No & \

charger

. 20102012050 650 1600 Yes A \
HEA T BH

20102012052 695 1600 No 7o \
20102012053 695 1600 Yes H




1.201 Duplex Mast Frame System

KEEEE S

11

12

13
14

ITtem Part No. Description Qty Applied Date Remark
F5 KA EX S #E & A EH#A HiE
1 30201100021 | Screw M10X 16 B2AT 2 03. 0162
2 30411100002 | Lock Washer ®10 B 2 03.0014
3 30501050003 | Round Pin®5X35 38 AR 4 8 03. 0303
4 51251000015 | Bracket HE A 4 30.01. 1289
5 50101200040 | Shaft 2 4 30. 01. 3459
6 30701020007 | Bearing 6204 A 8 03. 90. 057
7 51241000019 | Loading Wheel AH A 4 02.17. 0119
8 01 See annex 2 | Frame e 1 -190528
8 02 | See annex 2 | Frame g 1 190528-
9 30311120001 | Nut MI2 [:£=3 4 03. 0262
10 20202000771 | Washer ZRFR Req. 40. 32. 034
11 51231000011 | Balance Wheel Assembly AT 1 81.003. 011
12 30401120001 | Flat Washer ®12 A 4 03.00514
13 30411120003 | Lock Washer ®12 A 4 03. 0015
14 30201120013 | Screw M12X40 B2AT 4 03.0173




Annex 2

B 2

Annex 2
Frame welding
(Rolled Mast) Part No. Fork Width Lifting Height Meter (Yes/No) 01d Part No.
EREL KA % XM om) RS S () EERITH (B/T) A
(BH T4
01 20102011220 570 2000 No & 33.023. 0062
02 20102010499 570 2000 No & 33.023. 0031
20102011972 570 2000 Yes H
External 01 | 20102011219 650 2000 No & 33.023. 0061
charger 02 | 20102010496 650 2000 No & 33.023. 0027
SER A EH 20102011975 650 2000 Yes &
01 | 20102011221 695 2000 No & 33.023. 0063
02 | 20102010500 695 2000 No & 33.023. 0032
20102011978 695 2000 Yes &
20102011973 570 2000 No &
20102011974 570 2000 Yes H
Internal
20102011976 650 2000 No &
charger
20102011977 650 2000 Yes H
HEX T BE
20102011979 695 2000 No &
20102011980 695 2000 Yes H
01 | 20102011223 570 2500 No 7& 33.023. 0065
02 | 20102010501 570 2500 No & 33.023. 0033
20102011981 570 2500 Yes &
External 01 | 20102011222 650 2500 No & 33.023. 0064
charger 02 | 20102010491 650 2500 No & 33.023. 0022
SER A EE 20102011984 650 2500 Yes &
01 | 20102011224 695 2500 No & 33. 023. 0066
02 | 20102010502 695 2500 No & 33.023. 0034
20102011987 695 2500 Yes H




Annex 2

B 2

Annex 2
Frame welding
(Rolled Mast) Part No. Fork Width Lifting Height Meter (Yes/No) 01d Part No.
FRESL R B X415 (mm) R A& E (mm) BERitE CH/ D IZRAS2
(BH T4
20102011982 570 2500 No f&
20102011983 570 2500 Yes H
Internal
20102011985 650 2500 No 7o
charger
o 20102011986 650 2500 Yes H
HEX nw#
20102011988 695 2500 No &
20102011989 695 2500 Yes A
01 20102012167 570 3000 No &
02 20102010473 570 3000 No & 33.023. 0003
20102011990 570 3000 Yes A
External 01 20102012168 650 3000 No &
charger 02 20102010492 650 3000 No 7o 33.023. 0023
SEATTHE 20102011993 650 3000 Yes H
01 20102012169 695 3000 No f&
02 20102010474 695 3000 No 7o 33.023. 0004
20102011996 695 3000 Yes H
20102011991 570 3000 No 7o
20102011992 570 3000 Yes A
Internal
20102011994 650 3000 No &
charger
o 20102011995 650 3000 Yes A
HEX nm#
20102011997 695 3000 No &
20102011998 695 3000 Yes A




Annex 2

B 2

Annex 2
Frame welding Part No.
(Rolled Mast) KA Fork Width Lifting Height Meter (Yes/No) 0ld Part No.
FRESL B X415 (mm) R A& E (mm) BERitE CH/ D IZRAS2
(BH T4
01 20102012170 570 3500 No f&
02 20102010485 570 3500 No 7o 33.023.0016
20102011999 570 3500 Yes H
External 01 20102012171 650 3500 No 7o
charger 02 20102011334 650 3500 No &
SNERTEE 20102012002 650 3500 Yes H
01 20102012172 695 3500 No &
02 20102010486 695 3500 No & 33.023. 0017
20102012005 695 3500 Yes A
20102012000 570 3500 No &
20102012001 570 3500 Yes H
Internal
20102012003 650 3500 No 7o
charger
o 20102012004 650 3500 Yes H
HEX nw#
20102012006 695 3500 No 7o
20102012007 695 3500 Yes H




Annex 2

B 2

Annex 2
Frame welding
(Channel Mast) Part No. Fork Width Lifting Height Meter (Yes/No) 01d Part No.
FRESL R B X415 (mm) A E (mm) BERitE CH/ D IZRAS2
GERITHD
20102010982 570 2000 No f&
20102012009 570 2000 Yes H
External
20102011150 650 2000 No 7o
charger
o 20102012012 650 2000 Yes H
SER T EA
20102010983 695 2000 No &
20102012015 695 2000 Yes A
20102012010 570 2000 No &
20102012011 570 2000 Yes A
Internal
20102012013 650 2000 No &
charger
o 20102012014 650 2000 Yes A
HEX nm#
20102012016 695 2000 No 7o
20102012017 695 2000 Yes H
20102010984 570 2500 No f&
20102012018 570 2500 Yes H
External
20102011151 650 2500 No 7o
charger
o 20102012021 650 2500 Yes H
SER T EAE
20102010985 695 2500 No &
20102012024 695 2500 Yes A
20102012019 570 2500 No &
20102012020 570 2500 Yes A
Internal
20102012022 650 2500 No &
charger
o 20102012023 650 2500 Yes A
HEX nm#
20102012025 695 2500 No 7o
20102012026 695 2500 Yes H




Annex 2

B 2

Annex 2
Frame welding
(Channel Mast) Part No. Fork Width Lifting Height Meter (Yes/No) 01d Part No.
FRESL R B X415 (mm) A E (mm) BERitE CH/ D IZRAS2
GERITHD
20102011120 570 3000 No f&
20102012027 570 3000 Yes H
External
20102011119 650 3000 No 7o
charger
o 20102012030 650 3000 Yes H
SER T EA
20102011118 695 3000 No &
20102012033 695 3000 Yes A
20102012028 570 3000 No &
20102012029 570 3000 Yes A
Internal
20102012031 650 3000 No &
charger
o 20102012032 650 3000 Yes A
HEX nm#
20102012034 695 3000 No 7o
20102012035 695 3000 Yes H
20102011152 570 3500 No f&
20102012036 570 3500 Yes H
External
20102011153 650 3500 No 7o
charger
o 20102012039 650 3500 Yes H
SER T EAE
20102010512 695 3500 No &
20102012042 695 3500 Yes A
20102012037 570 3500 No &
20102012038 570 3500 Yes A
Internal
20102012040 650 3500 No &
charger
o 20102012041 650 3500 Yes A
HEX nm#
20102012043 695 3500 No 7o
20102012044 695 3500 Yes H




1. 301

Mono Mast Cover Assembly

IRV BRAN R,
ITtem Part No. Description Qty Applied Date Remark
Fe KRG 4 #HE & A H &E
1 | 01 | 30211060008 | Screw M6X16 B2AT 6 -220420 | 03.0228
S S 1 | 02 | 30211060008 | Screw M6X16 B2 AT 8 220420~ 03. 0228
1, / S
S S .-
S S 2 | 01 | 54101000051 | Clip W7 47 & & 6 -220420 | 40.31. 153
/ S E% -
S =~
2 § §§ 2 | 02 | 54101000051 | Clip W & % 8 | 220420- 40.31. 153
S S
§ §§ 3 10109010021 | Wire Mesh 1600mm M E 1 -220420 | 40.31.148
S SS
3 S S 3 10109010039 | Wire Mesh 1600mm wE 1| 220420-
S =
S S= 4 10109010040 | Wire Mesh i 1| 220420- 40. 32. 068
S =
N SS 5 54302000165 | Cover (External) tEEGLER) 1 02.FGJ. 3410
\%
5 54302000181 | Cover (Internal) TEHE(RER) 1 02. FGJ. 3446
6 30211060031 | Screw M6X16 BEAT 8 03. 02393
7 54302000163 | Cover FAREHE 1 02. FGJ. 3408
8 54302000164 | Cover THE 1 02. FGJ. 3409
9 30351060005 | Nut M6 L 33 4 03. 0587

10




1.401 Duplex Mast Cover Assembly
LEARE 9595
ITtem Part No. Description Qty Applied Date Remark
e R 4 #HE & A H &
1 | 01 | 30211060008 | Screw M6X16 B2AT 6 -220420 | 03.0228
1 | 02 | 30211060008 | Screw M6X16 B2AT 10 | 220420~ 03. 0228
4 S 2 | 01 | 54101000051 | Clip W E & 6 -220420 | 40.31.153
i 2 | 02 | 54101000051 | Clip W & % 10| 220420~ 40.31. 153
3 | 01 | 10109010003 | Wire Mesh 2000mm W E 1 -220420 | 40.31.201
1/ 3 | 02 | 10109010025 | Wire Mesh 2000mm W E 1 220420~ 40. 32. 069
3 | 01 | 10109010004 | Wire Mesh 2500mm W E 1 -220420 | 40.31.202
\ 3 | 02 | 10109010026 | Wire Mesh 2500mm W& 1 220420~ 40. 32. 070
3 | 01 | 10109010020 | Wire Mesh 3000mm W& 1 -220420 | 40.31. 147
3 | 02 | 10109010041 | Wire Mesh 3000mm W& 1 220420~ 40. 32. 071
3 | 01 | 10109010005 | Wire Mesh 3500mm W& 1 -220420 | 40.31.203
3 | 02 | 10109010006 | Wire Mesh 3500mm W& 1 220420~ 40. 31. 204
4 10109010013 Wire Mesh ZES 1 220420~ 40. 31. 140
6 5 54302000165 | Cover (External) TEHEUNER) 1 02. FGJ. 3410
6 5 54302000181 | Cover (Internal) TEHERER) 1 02. FGJ. 3446
6 | 01 | 30211060031 | Screw M6X16 H2AT 6 -220420 | 03.02393
6 | 02 | 30211060031 | Screw M6X16 B2AT 8 220420~ 03. 02393
7 54302000163 | Cover FAREHE 1 02. FGJ. 3408
8 54302000164 | Cover THE 1 02. FGJ. 3409
9 30351060005 | Nut M6 iR 4 03. 0587

11




1.5

Balance Wheel Assembly
A R 2H A

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
A 51231000011 | Balance Wheel Assembly — “F#7# 4 1 81.003. 011
1 20302020022 | Wheel Frame Welding wE 1 81.003. 003

2 30101140022 | Bolt M14X100 e 1 03. 0361
3 50301200017 | Washer ®20X ®25X1.5  # [ 2 03. 0039
4 30701020007 | Bearing 6204 e A 2 03. 90. 057
5 51241000023 | Balance Wheel R 1 02.1L7.0123
6 20202000419 | Shaft Sleeve HE 1 30. 01. 0529
7 30311140001 | Nut M4 453 1 03. 0246

12




2.101

Driving System

Wz ARG

ITtem Part No. Description Qty Applied Date Remark
F5 R EAS HE &R A &

A 20302020057 | Driving System Wzh 7 & 1

1 30201080032 | Screw M8 X35 AT 6 03.0158

2 30411080002 | Lock Washer ®8 5 A 6 03. 0012

3 30701050004 | Bearing 6010 P 1 03.90.018

4 30702060002 | Bearing 30212 P 1 03.90. 023

5 01 | 52101000021 | Driving Assembly A B, 1 -250321 | 02.QD. 00833

5 02 | 52101000116 | Driving Assembly Eig~iD<9:4 1 250321—

5 52101000082 Driving Assembly (Rubber) IR 5h B R () 1

13




2.202 Driving Assembly (Double-sided tray)
RGN CREABRR)

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE

Driving Assembly IR h &K

A | 01 | 52101000021 1 -250321 | 02.QD. 00833
(Double-sided tray) (RABR)

A | 02 | 52101000116 | Driving Assembly IR 7 Bk 1 250321~

1 30421160001 | Circlip For Shaft ®16 B R ¥4 E 1 03. 0062

2 52202120001 | Driving Gear EAFE R 1 02. 01. 00702

3 52201150005 | Internal Gear SR 1 02. 01. 00684

4 30701120003 | Bearing 61824 A 2 02.01. 006810

5 30421000002 | Circlip For Hole @150 LA E 1 03. 0709

6 52105000040 | Spacer BE 1 02. 01. 9294

7 70402000022 | Motor AL 1 02.DJ. 00850

8 30601050003 | Flat Key Pin B 5| 1 03.0716

9 30802128001 | 0il Seal bk 1 02.01. 3703
Driving Wheel Wz

10 51241000104 1 02. QDL. 0272
(Double-sided tray) (RAB®)

11 30201060003 | Screw M6 X 20 BEAT 16 03.1180

12 55704000001 | Brake Assembly GEHSY ) 1 02. 01. 3596

13 30421150001 | Circlip For Shaft ®15 R 4 2 03. 0061

14 30601050005 | Flat Key Pin S 1 03. 0975

15 30802016001 | 0il Seal i 1 03.0719

16 30501060003 | Cylindrical Pin ®6X16 B4 2 03. 0439

17 30821008001 | Grease Fitting # 1 03. 0506

18 52105000041 | Gearbox Cover i 1 02.01. 210707

19 30701025001 | Bearing 61905 & 1 03.90. 075

20 | 01 | 30601050004 | Flat Key Pin o 1 -250321 | 03.0717

20 | 02 | 30601050006 | Flat Key Pin B & 1 250321~

21 | 01 | 52201150006 | Transmission Gear v i 1 -250321 | 02.01.00701

21 | 02 | 52201150011 | Transmission Gear 5% 5 1 250321~

22 | 01 | 52202120004 | Driven Gear A1 5 1 -250321 | 02.01.00703

22 | 02 | 52202120013 | Driven Gear A 5 1 250321~

14




2.202 Driving Assembly (Double-sided tray)
RGN CREABRR)

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
23 | 01 | 30701017001 | Bearing 16003 A 1 -250321 | 03.90. 074
23 | 02 | 30701017003 | Bearing 6203 A 1 250321~
24 30201080006 | Screw M8X30 B2AT 5 03.01571
25 30411080002 | Lock Washer ®8 A 5 03. 0012
26 | 01 | 52105000054 | Gearbox o % 48 1 -250321
26 | 02 | 52105000070 | Gearbox 5 44 1 250321-
27 30802155001 | Big 0il Seal A i # 1 02.01. 3681
28 70431000052 | Motor Junction Box EALEEL & 1 210824~ 02.01. 0284
29 70431000002 | Brush (MY) R () 1 19. 0526
29 70431000003 | Brush B 1

15




2.3 Driving Assembly (Rubber wheels)
IRBh AR (R REFED
ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
Driving Assembly IR h &K
A 52101000082 1
(Rubber wheels) (& B 4e)
1 30421160001 | Circlip For Shaft ®16 B R 4 1 03. 0062
2 52202120001 | Driving Gear EAAE R 1 02. 01. 00702
3 52201150005 | Internal Gear SR 1 02. 01. 00684
4 30701120003 | Bearing 61824 B& 2 02.01. 006810
5 30421000002 | Circlip For Hole @150 LA E 1 03. 0709
6 52105000040 | Spacer mE 1 02. 01. 9294
7 70402000022 | Motor AL 1 02.DJ. 00850
8 30601050003 | Flat Key Pin T 1 03.0716
9 30802128001 | 0il Seal i # 1 02.01. 3703
Driving Wheel Wz
10 51210000013 1 02. QDL. 3316
(Rubber wheels) (e se)
11 30201060003 | Screw M6X20 8247 16 03. 1180
12 55704000001 | Brake Assembly GEHSY ) 1 02. 01. 3596
13 30421150001 | Circlip For Shaft ®15 R 4 E 2 03. 0061
14 30601050005 | Flat Key Pin R 1 03. 0975
15 30802016001 | 0il Seal i 1 03.0719
16 30501060003 | Cylindrical Pin ®6X16  E4E4 2 03. 0439
17 30821008001 | Grease Fitting Bk 1 03. 0506
18 52105000041 | Gearbox Cover i 1 02.01. 210707
19 30701025001 | Bearing 61905 B& 1 03.90. 075
20 30601050004 | Flat Key Pin o 1 03.0717
21 52201150006 | Transmission Gear i EZih 1 02.01. 00701
22 52202120004 | Driven Gear WA 5 1 02. 01. 00703
1 23 30701017001 | Bearing 16003 B& 1 03.90. 074
24 30201080006 | Screw M8X30 BEAT 5 03.01571
25 30411080002 | Lock Washer ®8 wH 5 03. 0012

16




2.3

Driving Assembly (Rubber wheels)
XA R HE)

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
26 52105000054 | Gearbox R 1
27 30802155001 | Big 0il Seal oSz 1 02.01. 3681
28 70431000052 | Motor Junction Box LA 1 02.01. 0284
29 70431000002 | Brush (MY) B (2 FH) 1 19. 0526
29 70431000003 | Brush B ) 1

17




3.

1

Operating Handle Assembly
BAE TR

ITtem Part No. Description Qty Applied Date Remark
7 KA 4 #E &l B HiE
Operating Handle BIEFRAHS
A 20302020058 | Assembly CHE B2 o8, 3t/ 4 4] 1
(Lead-acid battery with Rt/HEE%X)
key meter)
FAA KB R
Handle head assembly
Al 71501000007 (ABBR Bt/ 4 R 1 02. SB. 317514
(Lead-acid battery with
/HEK)
key meter)
Operating Handle BIEFHAHS
B 20302020400 | Assembly (42 |3t/ A 4 L/ 1
(Lithium battery with BEK)
key meter)
ERESSYS
Handle head assembly
B1 71501000039 CHE it/ 4 R/ 1 02. SB. 317520
(Lithium battery with
BEK)
key meter)
Operating Handle
BEFHAMF
Assembly
¢ 20302020401 (4R Lt/ 5 1
(Lead-acid Battery
JHEER)
combination lock power
meter)
Handle head assembly FAR K B
Cl 71501000056 (Lead-acid Battery (AF 8% ¥/ 35 A 1 1
combination lock power /B EF)
meter)

18




3.

1

Operating Handle Assembly
BAE TR

ITtem Part No. Description Qty Applied Date Remark
s KA 4 #E &l B HiE
Operating Handle
Assembly BEFHAS
D 20302020402 (Lithium battery (48 o8,/ 25 25 4/ 1
combination lock power BEK)
meter)
Handle head assembly \
FAA KB R
(Lithium battery
D1 71501000061 (#8 v,/ 25 A5 4/ 1
combination lock power
BER)
meter)
Operating Handle
BEFHAH
Assembly
E 20302020403 (R AR/ T e, 1
(With key without power
£%)
meter)
Handle head assembly F A3k Bk
El 71501000066 | (With key without power — (#4H R/ 1% i & 1
meter) *)
Operating Handle
BAE FARAA
Assembly
F 20302020404 CE R/ A4 e, 1
(Combination lock
E%x)
power off meter)
Handle head assembly FAR K B
F1 71501000065 (Combination lock power — (55A%4/ 7 # & 1
of f meter) *)
2 30201080022 | Screw M8X20 $2AT 3 03. 0817
3 55221000029 | Control Handle FAAA 1 33.023. 0007
4 54316000016 | Cushion 7 & 4 1 02.01. 2127
5 30311080001 | Nut M8 BB 1 03. 0244
6 30211030007 | Screw M3X25 AT 2 03. 05363
7 70109000004 | Proximity Switch B R 1 19. 10520

19



https://fanyi.sogou.com/javascript:%20void(0)

3.

1

Operating Handle Assembly
BAE TR

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
8 30201080032 | Screw M8X35 B2AT 1 03.0158
9 30411080002 | Lock Washer ®8 2 41 2 03.0012
10 50301090003 | Sleeve (e 1 40.11. 066
11 50407000015 | Gas Spring AHE 1 02. QTH. 2218
12 30201080005 | Screw M8X25 B2AT 1 03. 01560
13 20201000910 | Bracket X 1 40. 11. 063
14 30221060006 | Screw M6X8 B2AT 2 03. 0270
15 30201080024 | Screw M8X25 B2 AT 3 03. 01562
16 20201000134 | Proximity Block PR Az 3 1 40. 12. 031
17 30251080028 | Screw M8X20 BEAT 1 03. 0092
18 30201100022 | Screw M10X20 B2AT 1 03.0163
19 20102010476 | Bracket 4 B 1 33. 023. 0006
20 54001000008 | Bushing® 18X ®16X10 HRESE 2 03. 0452
21 50101160007 | Shaft K 1 40. 11. 065

20




3.2

Handle head assembly(Lead—acid battery with key meter)
TSk de B CRYR F /A B ik / L B3R

ITtem Part No. Description Qty Applied Date Remark

Fe KA 4 #HE & A H HiE
Al 71501000007 | Handle head assembly ERESSYS 1 02. SB. 317514
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770

Electricity Meter BE &
4 70601000017 1
(Lead Acid Battery) (4% H o)

5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
9 71511000014 | Button Plug Sk 3 02.01. 317725
10 73109000011 | Fixing Sleeve EEE 2 30. 01. 3427
11 71511000018 | Spring S 3 03. 0726
12 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
13 71511000345 | Button Clip AT 2 02.01. 317724
14 30231030002 | Screw B2AT 8 02. SB. PJ. 0012
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 70132000105 | Accelerator Assembly T B R 1 02. 01. 2155
17 71511000115 | Knob e 2 02. SB. PJ. 0027
18 71511000013 | Bracket Right XRA 1 30. 01. 3424
19 70132000001 | Accelerator ik 83 1 02.01. 2151
20 30431080001 | Wave Washers K AE 2 03. 0735
21 71511000012 | Bracket Left XEE 1 30. 01. 3423
22 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
23 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
24 30211030008 | Screw M3X12 B2AT 2 03. 05364
25 30201050009 | Screw M5X12 B2AT 2 03.0131
26 71511000002 | Lower Cover T 1 02.01. 31772

21




3.2

Handle head assembly(Lead—acid battery with key meter)
TSk de B CRYR F /A B ik / L B3R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
27 30201050017 | Screw M5X25 B2AT 2 03.01410
28 30201050019 | Screw M5X55 B2AT 2 03.0751
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button H#R 1 02.01. 317719
31 71511000008 | Cover =R 1 02.01. 31771
32 70105000007 | Key Switch AR X 1 02. 01. 2204

22




3.3

Handle head assembly(Lithium battery with key meter)
FAi -k B Rk CEE it /5 AH L/ L B3R

ITtem Part No. Description Qty Applied Date Remark

Fe KA 4 #HE & A H HiE
Bl 71501000039 | Handle head assembly ERESSYS 1 02. SB. 317520
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770

Electricity Meter BE &
4 70601000018 1
(Lithium Battery) (4 #3)

5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
9 71511000014 | Button Plug Sk 3 02.01. 317725
10 73109000011 | Fixing Sleeve EEE 2 30. 01. 3427
11 71511000018 | Spring S 3 03. 0726
12 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
13 71511000345 | Button Clip AT 2 02.01. 317724
14 30231030002 | Screw B2AT 8 02. SB. PJ. 0012
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 70132000105 | Accelerator Assembly T B R 1 02. 01. 2155
17 71511000115 | Knob e 2 02. SB. PJ. 0027
18 71511000013 | Bracket Right XRA 1 30. 01. 3424
19 70132000001 | Accelerator ik 83 1 02.01. 2151
20 30431080001 | Wave Washers K AE 2 03. 0735
21 71511000012 | Bracket Left XEE 1 30. 01. 3423
22 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
23 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
24 30211030008 | Screw M3X12 B2AT 2 03. 05364
25 30201050009 | Screw M5X12 B2AT 2 03.0131
26 71511000002 | Lower Cover T 1 02.01. 31772

23




3.3

Handle head assembly(Lithium battery with key meter)
FAi -k B Rk CEE it /5 AH L/ L B3R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
27 30201050017 | Screw M5X25 B2AT 2 03.01410
28 30201050019 | Screw M5X55 B2AT 2 03.0751
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button H#R 1 02.01. 317719
31 71511000008 | Cover =R 1 02.01. 31771
32 70105000007 | Key Switch AR X 1 02. 01. 2204

24




3.4

Handle head assembly (Lead-acid Battery combination lock

power meter)

TSk e CHY IR FLt /S R/ P R

ITtem Part No. Description Qty Applied Date Remark

Fe KA 4 #HE & A H HiE
Cl 71501000056 | Handle head assembly ERGESSYS 1
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770

Electricity Meter BE &
4 70601000017 1
(Lead Acid Battery) (4% H. )

5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 4 JR 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 [EA4# 2 03. 0760
9 71511000014 | Button Plug R P S 3 02.01. 317725
10 73109000011 | Fixing Sleeve BEEE 2 30. 01. 3427
11 71511000018 | Spring S 3 03. 0726
12 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
13 71511000345 | Button Clip AT 2 02.01. 317724
14 30231030002 | Screw B2AT 8 02. SB. PJ. 0012
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 70132000105 | Accelerator Assembly T B B 1 02. 01. 2155
17 71511000115 | Knob e 2 02. SB. PJ. 0027
18 71511000013 | Bracket Right TRA 1 30. 01. 3424
19 70132000001 | Accelerator ik 83 1 02.01. 2151
20 30431080001 | Wave Washers KR AE 2 03. 0735
21 71511000012 | Bracket Left XEE 1 30. 01. 3423
22 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
23 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
24 30211030008 | Screw M3X12 B2AT 2 03. 05364
25 30201050009 | Screw M5X12 B2AT 2 03.0131
26 71511000002 | Lower Cover T 1 02.01. 31772

25




3.4

Handle head assembly (Lead-acid Battery combination lock

power meter)

TSk e CHY IR FLt /S R/ P R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A HiE
27 30201050017 | Screw M5X25 B2AT 2 03. 01410
28 30201050019 | Screw M5X55 B2AT 2 03. 0751
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button H#R 1 02.01.317719
31 71511000356 | Cover =R 1
32 70106000001 | Coded Lock 75 41 1
33 70108000002 | Card Reader Rl & 1

26




3.5

Handle head assembly (Lithium battery combination lock power

meter)

Tk LR CRRL Lt /2 i/ )

ITtem Part No. Description Qty Applied Date Remark

Fe KA 4 #HE & A H HiE
D1 71501000061 | Handle head assembly ERGESSYS 1
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770

Electricity Meter BE &
4 70601000018 1
(Lithium Battery) (4 #3)

5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 4 JR 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
9 71511000014 | Button Plug R P S 3 02.01. 317725
10 73109000011 | Fixing Sleeve BEEE 2 30. 01. 3427
11 71511000018 | Spring S 3 03. 0726
12 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
13 71511000345 | Button Clip AT 2 02.01. 317724
14 30231030002 | Screw B2AT 8 02. SB. PJ. 0012
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 70132000105 | Accelerator Assembly T B B 1 02. 01. 2155
17 71511000115 | Knob e 2 02. SB. PJ. 0027
18 71511000013 | Bracket Right TRA 1 30. 01. 3424
19 70132000001 | Accelerator ik 83 1 02.01. 2151
20 30431080001 | Wave Washers KR AE 2 03. 0735
21 71511000012 | Bracket Left XEE 1 30. 01. 3423
22 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
23 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
24 30211030008 | Screw M3X12 B2AT 2 03. 05364
25 30201050009 | Screw M5X12 B2AT 2 03.0131
26 71511000002 | Lower Cover T 1 02.01. 31772

27




3.5

Handle head assembly (Lithium battery combination lock power

meter)

Tk LR CRRL Lt /2 i/ )

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
27 30201050017 | Screw M5X25 B2AT 2 03.01410
28 30201050019 | Screw M5X55 B2AT 2 03.0751
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button H#R 1 02.01. 317719
31 71511000356 | Cover =R 1
32 70106000001 | Coded Lock 75 41 1
33 70108000002 | Card Reader Rl & 1

28




3.6

Handle head assembly (With key without power meter)
Fk Bk CFEH L/ AT R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
£l 71501000066 | Handle head assembly ERESSYS 1 02. SB. 317514
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770
4 71511000014 | Button Plug R ES 4 02.01. 317725
5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 [EA4# 2 03. 0760
9 73109000011 | Fixing Sleeve Ei 2 30. 01. 3427
10 71511000018 | Spring % 3 03.0726
11 71511000005 | Horn Button 9\ 3% A 1 02.01. 317723
12 71511000345 | Button Clip #WHF T 2 02.01. 317724
13 30231030002 | Screw HEAT 8 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly T B R 1 02.01. 2155
16 71511000115 | Knob e 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right XHELE 1 30.01. 3424
18 70132000001 | Accelerator ik 83 1 02.01. 2151
19 30431080001 | Wave Washers KR AE 2 03. 0735
20 71511000012 | Bracket Left XEE 1 30. 01. 3423
21 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
22 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 BZAT 2 03. 05364
24 30201050009 | Screw M5X12 B2AT 2 03.0131
25 71511000002 | Lower Cover T 1 02.01. 31772
26 30201050017 | Screw M5X25 B2AT 2 03.01410
27 30201050019 | Screw M5X55 B2AT 2 03.0751

29




3.6

Handle head assembly (With key without power meter)
Fk Bk CFEH L/ AT R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button R 1 02.01. 317719
30 71511000008 | Cover =R 1 02.01. 31771
31 70105000007 | Key Switch AR X 1 02. 01. 2204

30




3.7

Handle head assembly(Combination lock power off meter)

Tk BB GRS/ ANl R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
F1 71501000065 | Handle head assembly ERESSYS 1 02. SB. 317514
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770
4 71511000014 | Button Plug R ES 4 02.01. 317725
5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
9 73109000011 | Fixing Sleeve BEEE 2 30. 01. 3427
10 71511000018 | Spring S 3 03. 0726
11 71511000005 | Horn Button 9\ 3% A 1 02.01. 317723
12 71511000345 | Button Clip AT 2 02.01. 317724
13 30231030002 | Screw BRAT 8 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly T B R 1 02.01. 2155
16 71511000115 | Knob e 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right XHELE 1 30.01. 3424
18 70132000001 | Accelerator ik 83 1 02.01. 2151
19 30431080001 | Wave Washers KR AE 2 03. 0735
20 71511000012 | Bracket Left XEE 1 30. 01. 3423
21 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
22 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 BZAT 2 03. 05364
24 30201050009 | Screw M5X12 B2AT 2 03.0131
25 71511000002 | Lower Cover T 1 02.01. 31772
26 30201050017 | Screw M5X25 B2AT 2 03.01410
27 30201050019 | Screw M5X55 B2AT 2 03.0751

31




3.7

Handle head assembly(Combination lock power off meter)

Tk BB GRS/ ANl R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button R 1 02.01. 317719
30 71511000008 | Cover =R 1 02.01. 31771
31 70106000001 | Coded Lock 25 A 41 1
32 70108000002 | Card Reader il #& 1

32




3.8

Operating Handle Assembly(Smart Controller)
BETF WAL G RETAH)

ITtem Part No. Description Qty Applied Date Remark
F5 KA EAS #= A H &
Operating Handle
Assembly BEFHAS
A 20302020060 1
(Smart Controller) (B gt F18)
(Lead Acid Battery) (45T B )
Control Pod Assembly ERGESSY
Al 71501000023 | (Smart Controller) (& 6t F147) 1 02. SB. 3207
(Lead Acid Battery) (45T B )
Operating Handle
Assembly BEFHAS
B 20302020405 1
(Smart Controller) (B gt F18)
(Lithium Battery) (2 H i)
Control Pod Assembly F A3k Bk
Bl 71501000018 | (Smart Controller) (& feF) 1 02.01. 31150
(Lithium Battery) (48 &, 31)
2 30201060021 | Screw M6X20 BBAT 4 03.0149
3 30411060002 | Lock Washer ®6 A 4 03.0011
4 30401060001 | Flat Washer ®6 A 4 03.00512
5 55221000055 | Control Handle FAAAF 1 30.19. 0019
6 54302000259 | Cushion 77 & 4 1 02.01. 2133
7 30311080001 | Nut M8 B 1 03. 0244
8 30211030007 | Screw M3X25 AT 2 03. 05363
9 70109000004 | Proximity Switch BT % 1 19. 10520
10 30201080032 | Screw M8 X35 AT 1 03. 0158
11 30411080002 | Lock Washer ®8 ek 2 03.0012
12 50301090004 | Sleeve [EE=S 1 40. 15. 006
13 50407000036 | Gas Spring KA 1 02. QTH. 3634
14 20202001099 | Bracket x 1 40. 38. 003
15 30221060006 | Screw M6X8 BRAT 2 03. 0270
16 20201000295 | Bracket JE 4R 1 40. 11. 064

33



https://fanyi.sogou.com/javascript:%20void(0)

3.8

Operating Handle Assembly(Smart Controller)
EAE TR A CERETFAR)

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #HE & A H HiE
17 30211040013 | Screw M4X10 B2 AT 2 03. 0230
18 30201080024 | Screw M8X25 W4T 3 220708~ 03. 01562
19 30201100021 | Screw M10X 16 B2AT 1 220708~ 03. 0162
20 20102010476 | Bracket 4 B 1 220708~ 33. 023. 0006
21 54001000008 | Bushing® 18X ®16X10 HRESE 2 220708~ 03. 0452
22 50101160010 | Shaft K 1 220708~ 40. 15. 005

34




3.9

Handle head assembly(Smart Controller Lead Acid Battery)
T Sk s CRY BE T4 /5 1R L 7l

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE

Handle head assembly ERIES=Y:1

Al 71501000023 | (Smart Controller) (% 8 F1H) 1 02. SB. 3207
(Lead Acid Battery) (4% H o)

1 71511000201 | Upper Cover t= 1 220708~ 02. SB. PJ. 0039

2 20301020610 | Spring ®8X12 S 7 220708~ 02. SB. PJ. 0040

3 71511000203 | Lift Button F A 1 220708~ 02. SB. PJ. 0041

4 71511000204 | Horn Button 9\ 3% Al 1 220708~ 02. SB. PJ. 0042

5 30231020001 | Screw ST2.2X13 B2AT 2 220708~ 02. SB. PJ. 0011

6 71511000205 | Belly Switch BT X 1 220708 02. SB. PJ. 0043

7 71511000206 | Spring ®23.6X30 Bk 1 220708~ 02. SB. PJ. 0044

8 71511000207 | Bracket b&: 1 220708~ 02. SB. PJ. 0045

9 71511000208 | Clamp ~4E 1 220708~

10 71511000209 | Harness Clamp EE3 1 220708~ 02. SB. PJ. 0047

11 30201030001 | Screw M3X10 BZAT 7 220708~ 03.1083

12 71511000210 | Card FEAL 3 220708

13 71511000211 | Micro Switch WENFF X 1 220708 02. SB. PJ. 0049

14 71511000214 | Travelling Knob (R) £ A 3 e Al 1 220708 02. SB. PJ. 0052
Accelerator Assembly JiniE B R R

15 71511000215 1 220708~ 02. SB. PJ. 0053
(Lead Acid Battery) (45 % B, )

16 30201040009 | Screw M4X10 BZAT 4 220708~ 03.0123

17 71511000217 | Bracket B £ R 1 220708 02. SB. PJ. 0055

18 30201040012 | Screw M4 X6 B2AT 1 220708~ 03.0127

19 71511000218 | Lower Cover Assembly T EHEMH 1 220708~ 02. SB. PJ. 0056

20 30201050005 | Screw M5X50 HEAT 2 220708~ 03. 03644

21 30201030002 | Screw M3X16 BZAT 1 220708~ 03.0128

22 71511000219 | Travelling Knob (L) 7 A ik e A 1 220708~ 02. SB. PJ. 0057

23 20301020605 | Shaft Sleeve WRE 2 220708~ 02. SB. PJ. 0058

24 20301020606 | Shaft Jacket i E 2 220708~ 02. SB. PJ. 0059

35




.10

Handle head assembly(Smart Controller Lithium Battery)
T Sk s R e T4 /4L LR

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
Handle head assembly ERIES=Y:1
Bl 71501000018 | (Smart Controller) (% 8 F1H) 1 02.01. 31150
(Lithium Battery) (42 o, 3t0)
1 71511000201 | Upper Cover t= 1 220708~ 02. SB. PJ. 0039
2 20301020610 | Spring ®8X12 S 7 220708~ 02. SB. PJ. 0040
3 71511000203 | Lift Button F A 1 220708~ 02. SB. PJ. 0041
4 71511000204 | Horn Button 9\ 3% Al 1 220708~ 02. SB. PJ. 0042
5 30231020001 | Screw ST2.2X13 B2AT 2 220708~ 02. SB. PJ. 0011
6 71511000205 | Belly Switch BT X 1 220708 02. SB. PJ. 0043
7 71511000206 | Spring ®23.6X30 Bk 1 220708 02. SB. PJ. 0044
8 71511000207 | Bracket k&4 1 220708~ 02. SB. PJ. 0045
9 71511000208 | Clamp ~4E 1 220708~
10 71511000209 | Harness Clamp EE3 1 220708~ 02. SB. PJ. 0047
11 30201030001 | Screw M3X10 BZAT 7 220708~ 03.1083
12 71511000210 | Card FEAL 3 220708
13 71511000211 | Micro Switch WENFF X 1 220708 02. SB. PJ. 0049
14 71511000214 | Travelling Knob (R) £ A 3 e Al 1 220708 02. SB. PJ. 0052
Accelerator Assembly JiniE B R R
15 70132000110 1 220708~
(Lithium Battery) (42 . 3t)
16 30201040009 | Screw M4X10 BZAT 4 220708~ 03.0123
17 71511000217 | Bracket B £ R 1 220708 02. SB. PJ. 0055
18 30201040012 | Screw M4 X6 B2AT 1 220708~ 03.0127
19 71511000218 | Lower Cover Assembly T EHEMH 1 220708~ 02. SB. PJ. 0056
20 30201050005 | Screw M5X50 HEAT 2 220708~ 03. 03644
21 30201030002 | Screw M3X16 BZAT 1 220708~ 03.0128
22 71511000219 | Travelling Knob (L) 7 A ik e A 1 220708~ 02. SB. PJ. 0057
23 20301020605 | Shaft Sleeve WRE 2 220708~ 02. SB. PJ. 0058
24 20301020606 | Shaft Jacket i E 2 220708~ 02. SB. PJ. 0059

36




4.101

Hydraulic System

b (T

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #HE & A H HiE
A 20302020065 | Hydraulic System HER % 1
1 See annex 3 | Lifting Cylinder AT 1
2 30803018001 | Gasket @18 bkt 2 03. 0484
3 40102160002 | 0il Pipe 4 1 05. 0025
4 40204000009 | Connector Bk 1 02. YYL. 3038
5 30201100018 | Screw M10X25 B2AT 2 03.1051
6 40401024046 | Power Unit Assembly AT A 1 02. DLDY. 0151
7 40202160014 | Straight Connector HAHEL 1 02. YYL. 32004
8 56015000006 | Steel Ball LB 1 03. 07391
9 40405000024 | Valve 7 & 18] 1 02. 01. 30480

37




4. 201

Power Unit Assembly

21 ool

Ttem Part No. Description Qty Applied Date Remark
b KA 4 #HE & A H HiE
A 01 40401024047 Power Unit Assembly AT 1 -200720 | Cancel/BUH
A 02 | 40401024046 | Power Unit Assembly HA R TAH 1 200720~ 02. DLDY. 0151
1 70402000009 | Motor 2 I AL 1 02.DJ. 21040
2 54312000001 | Cover B E 2 02.01. 2231
3 20102030023 | Cable BB EBEL 1
4 30211050008 | Screw M5X8 B2AT 2
5 70303000006 | Relay Starter Bk B 1 02.01. 2207
6 40411000038 | Coupling Bhdm & 1 02. DLDY. SJ. 011
7 40407000015 | Adapter ENE-3 1 02. YYL. 3692
8 40405000040 | Relief Valve R 1 02. 01. 9029
9 40405000012 | Pressure Valve JE A7 #M 1] 1 02.01.9384
10 30803013001 | Gasket ®13 55 4 1 03.1067
11 50204000003 | Plug % 3k 1 02. 01. 9056
12 40405000038 | Check Valve Ll 1 02.01. 9028
13 71531000002 | Valve Element B 7 1R 1 02.01. 9034
14 71531000031 Electromagnet oL 1R % 1 02. 01. 9366
15 30801110003 | O-ring 0 A 1 02.01. 0338
16 40402000045 Gear Pumps %R 1 02.01.9044
17 30411080002 | Lock Washer ¢8 AR 2 03.0012
18 30201080040 | Screw M8X80 B2AT 2 03. 0877
19 40411000002 | Suction Pipe o E 1 02. 01. 9050
20 40412000010 | Filter E 1 02.01. 9051
21 40411000008 | Pipe 5] 3 1
22 40410000010 | Cover 48 = 1 02.01. 30423
23 | 01 | 20202000907 | Tank i 48 1 -200720 | 30.01. 6449
23 | 02 | 40409000007 | Tank i A8 1 200720~ 02.01. 9365
24 30351060003 | Nut M6 L7451 4 03. 0922
25 30201060025 | Screw M6X35 B2AT 4 03.0176

38




4. 201

Power Unit Assembly

21 ool

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & B HiE
26 70431000004 | Brush B 1

39




4.3 Lifting Cylinder

E T L
Ttem Part No. Description Qty Applied Date Remark
JF5 R 4 #E & B &
3 & A See annex 3 | Lifting Cylinder A 1
. 7 1 See annex 3 | Piston Rod & EAT 1
2 40321400001 | Rush 7 2> 1
2,7777”””7745 3 40320000157 | Cover E 1
6 4 40320000008 | Bush e 1
4 ! 5 See annex 3 | Cylinder Block Lk 1
8 ) 6 30801050001 | O-Ring 0% E 1
- 7 40304500009 | Piston EE 1 02.01. 3326
13 o 11 8 30801031001 | 0-Ring 0 A 2 02.01. 3048
9 30301240003 | Nut M24 X2 [ 453 1 03. 0020
12 10 30411240001 | Spring Washer ®24 5 4 1
" 11 40323400001 | Sealing Ring FH B 1
1 1 O 12 40311500008 | Ring F A 1
13 See annex 3 | Spacer fg& 1
e 9
S
| o 5

40




Annex 3

i 3

0

Annex 3
Lifting Height (mm)
1600 2000 2500 3000 3500
A&7+ & (m)
Cylinder Part No. 01d Part No. 02. YG. 332998 | 02.YG. 3329950 | 02.YG. 3608 02. YG. 3329940
HE R RS Part No. 40301500356 | 40301500208 40301500205 40301500227 40301500203
Piston Rod 01d Part No. 40.31. 123 40. 31. 124 40. 31. 126
(Item 1D
B Part No. 40302400089 | 40302400090 40302400046 40302400047 40302400049
(F% D
Cylinder Tube 01d Part No. 33.001. 0010 33.001. 0011 33.001. 0012
(Iteml5)
RN Part No. 40303500067 | 40303500068 40303500018 40303500019 40303500020
(F% 5
Spacer 01d Part No. 30. 27. 0001
(Iteml3)
% part No. 40320000006
(F%13)
Seal Kit For Cylinder
01d part No.
(Ttem2.6.8.11.12)
AR
Part No. 40331000201

(F52.6.8.11. 12)

41




5.102 Electrical Assembly(External Lead Acid Battery)
LA B (F0 B 7 HL AR /TR FRL )

\/

N

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
1 30211050003 | Screw M5X12 B2AT 4 03. 02261
2 70104000005 Emergency Stop Switch A1FTF % 1 02.01. 2170
3 70222000002 | Horn 9\ 1 02.01. 2218
4 30201080036 | Screw M8X12 B2AT 1 03.0179
5 | 01 | 20202001692 | Aluminum Plate B 1 -220702
5 | 02 | 70331000412 | Aluminum Plate AR 1 220702
6 | 01 | 70302000004 | Controller 12125-2501 = #& 1 -210522 | 02.KZQ. 21511
6 | 02 | 70302000002 | Controller 1212P-2507 = #& 1 210522 02. KZQ. 2167
01 Controller 12120-2506 -250321
6 70302000003 =4 8 (B 1 02. KZQ. 2377
(Communication)
6 | 02 | 70302000123 | Controller 1212C-2571 HHE 1 250321~
6 70302000113 | Controller D2P-2101 HHE 1
Controller D2C-2103
6 70302000116 & () 1
(Communication)
7 30411050001 | Lock Washer ®5 A 2 03.00132
8 30201050012 | Screw M5X30 B2AT 2 03. 01330
9 70711000001 | Fuse Block YW B 1 02. 01. 3057
10 70701000003 | Fuse Rie 2 1 02. 01. 2000
Battery
11 70502120023 4B R EL 2 02. XDC. 220508
(24V100Ah)
Battery
11 70502120035 4B R EL 2
(24V120Ah)
12 90119000324 | Patch A Req.
13 54316000005 | Patch A Req. 30. 46. 0056
14 20202000761 | Bracket B PR AL A 1 40. 32. 029
15 30201080024 | Screw M8X25 B2AT 2 03. 01562
16 70411010017 | Charger CHINA 24V10A 7 EL 2 E AT 1 02. CDQ. 0070
16 70411010018 | Charger EUROPE 24V10A 7 B2 AT 1 02. CDQ. 0073
16 70411010019 | Charger USA 24V10A 7B EAT 1 02. CDQ. 0080

42




5.102 Electrical Assembly(External Lead Acid Battery)
LA B (F0 B 7 HL AR /TR FRL )

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
16 70411010020 | Charger ITALY 24V10A 7 B2 B AR AR 1 02. CDQ. 3397
16 70411010021 | Charger END 24V10A 7 EL A AT 1 02. CDQ. 0084
16 70411010026 | Charger AUS 24V10A 7 EL A AT 1 02. CDQ. 3490

43




5.102 Electrical Assembly(External Lead Acid Battery Charge Meter)
B (OB U AR /A IR H gt/ R B3R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
1 30211050003 | Screw M5X12 B2AT 4 03. 02261
2 70104000005 Emergency Stop Switch AETF % 1 02.01. 2170
3 70222000002 | Horn ]\ 1 02.01. 2218
4 30201080036 | Screw M8X12 B2AT 1 03.0179
5 | 01 | 20202001692 | Aluminum Plate BN 1 -220702
5 | 02 | 70331000412 | Aluminum Plate AR 1 220702
6 | 01 | 70302000004 | Controller 12125-2501 = #& 1 -210522 | 02.KZQ. 21511
6 | 02 | 70302000002 | Controller 1212P-2507 = #& 1 210522 02. KZQ. 2167
01 Controller 12120-2506 -250321
6 70302000003 =4 & (B ) 1 02. KZQ. 2377
(Communication)
6 | 02 | 70302000123 | Controller 1212C-2571 HHE 1 250321~
6 70302000113 | Controller D2P-2101 EHE 1
Controller D2C-2103
6 70302000116 & () 1
(Communication)
7 30411050001 | Lock Washer ®5 A 2 03.00132
8 30201050012 | Screw M5X30 B2AT 2 03. 01330
9 70711000001 | Fuse Block YW B 1 02. 01. 3057
10 70701000003 | Fuse 2 1 02. 01. 2000
11 70502120023 | Battery (24V100Ah) AR EL 2 02. XDC. 220508
11 70502120035 | Battery (24V120Ah) B 2
12 90119000324 | Patch R Req.
13 54316000005 | Patch R Req. 30. 46. 0056
14 20202000761 | Bracket B PR AL A 1 40. 32. 029
15 30201080024 | Screw M8X25 BZAT 2 03. 01562
16 70411010017 | Charger CHINA 24V10A 7 EL 2 E AT 1 02. CDQ. 0070
16 70411010018 | Charger EUROPE 24V10A 7 B2 AT 1 02. CDQ. 0073
16 70411010019 | Charger USA 24V10A 7 HLA EAT 1 02. CDQ. 0080
16 70411010020 | Charger ITALY 24V10A 7o LB B AR AR 1 02. CDQ. 3397
16 70411010021 | Charger END 24V10A 7t L £ AR 1 02. CDQ. 0084

44




5.102 Electrical Assembly(External Lead Acid Battery Charge Meter)
B (OB U AR /A IR H gt/ R B3R

ITtem Part No. Description Qty Applied Date Remark
F5 KA £ S %= & A H HiE
16 70411010026 | Charger AUS 24V10A 7 B, B AR 1 02. CDQ. 3490

17 70601000006 | Meters BE & 1

45




5.102 Electrical Assembly(External Lithium Battery)
A (OB U A /B )

ITtem Part No. Description Qty Applied Date Remark
s KA B4 %= & A H HiE

1 30211050003 | Screw M5X12 B24T 4 03. 02261

2 70104000005 | Emergency Stop Switch — &2 % 1 02.01. 2170

3 70222000002 | Horn AN 1 02.01. 2218

4 30201080036 | Screw M8X12 B24T 1 03.0179

5 | 01 | 20202001692 | Aluminum Plate B 1 -220702

5 02 70331000412 Aluminum Plate B 1 220702-

6 | 01 | 70302000004 | Controller 1212S-2501  ##| & 1 -210522 | 02.KZQ. 21511

6 | 02 | 70302000002 | Controller 1212P-2507  ##| & 1 210522~ 02. KZQ. 2167

01 Controller 12120-2506 -250321

6 70302000003 #EH # () 1 02. KzQ. 2377
(Communication)

6 | 02 | 70302000123 | Controller 1212C-2571  #:4#l% 1 250321

6 70302000113 | Controller D2P-2101 | 2 1
Controller D2C-2103

6 70302000116 R & CHFER) 1
(Communication)

7 30411050001 | Lock Washer ®5 A 2 03.00132

8 30201050012 | Screw M5X30 BEAT 2 03. 01330

9 70711000001 | Fuse Block YT 1 02. 01. 3057

10 70701000003 | Fuse TR 22 1 02. 01. 2000

11 70503240045 | Battery (24V50Ah) 4R 1 02. XDC. 2334

11 70503240054 | Battery (24V60Ah) 48 1 02. XDC. 2322
Battery (24V60Ah)

11 70503240056 R 1 02. XDC. 2338
(Communication)

12 54316000005 | Patch W Fr Req. 30. 46. 0056

13 20202002198 | Bracket b&d 1 40. 32. 063

14 30201060037 | Screw M6X16 B24T 1 03. 0934

15 70412010057 | Charger CHINA 24V30A 75 o 2 B AR 1

15 70412010058 | Charger EUROPE 24V30A 7 L Z B AR 1

15 70412010059 | Charger USA 24V30A 7o LB E AR 1

15 70412010060 | Charger ITALY 24V30A T ERE AT 1

46




5.102 Electrical Assembly(External Lithium Battery)
A (OB U A /B )

ITtem Part No. Description Qty Applied Date Remark
Fe R S & & H# %iE
15 70412010061 | Charger END 24V30A 7o LB AT 1
15 70412010066 | Charger AUS 24V30A 7o L B IR AT 1
Charger CHINA 24V30A 7 L 2 B AR
15 70412010187 1
(Communication) (% 3@ )
Charger EUROPE 24V30A 7 B B BAR
15 70412011017 1
(Communication) (% 3@ )
Charger USA 24V30A 7 BB E AT
15 70412010207 1
(Communication) (% 3@ )
Charger END 24V30A 7 B AT
15 70412010227 1
(Communication) (4 3

47




5.102 Electrical Assembly(External Lithium Battery Charge Meter)
A (P E T RS/ /A B3R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE

1 30211050003 | Screw M5X12 B2AT 4 03. 02261

2 70104000005 Emergency Stop Switch AETF % 1 02.01. 2170

3 70222000002 | Horn ]\ 1 02.01. 2218

4 30201080036 | Screw M8X12 B2AT 1 03.0179

5 | 01 | 20202001692 | Aluminum Plate BN 1 -220702

5 | 02 | 70331000412 | Aluminum Plate AR 1 220702

6 | 01 | 70302000004 | Controller 12125-2501 = #& 1 -210522 | 02.KZQ. 21511

6 | 02 | 70302000002 | Controller 1212P-2507 = #& 1 210522 02. KZQ. 2167

01 Controller 12120-2506 -250321

6 70302000003 =4 & (B ) 1 02. KZQ. 2377
(Communication)

6 | 02 | 70302000123 | Controller 1212C-2571 HHE 1 250321~

6 70302000113 | Controller D2P-2101 EHE 1
Controller D2C-2103

6 70302000116 & () 1
(Communication)

7 30411050001 | Lock Washer ®5 A 2 03.00132

8 30201050012 | Screw M5X30 B2AT 2 03. 01330

9 70711000001 | Fuse Block YW B 1 02. 01. 3057

10 70701000003 | Fuse 2 1 02. 01. 2000

11 70503240045 | Battery (24V50Ah) 42 HL 1 02. XDC. 2334

11 70503240054 | Battery (24V60Ah) 42 HL 1 02. XDC. 2322
Battery (24V60Ah)

11 70503240056 42 B3t 1 02. XDC. 2338
(Communication)

12 54316000005 | Patch R Req. 30. 46. 0056

13 20202002198 | Bracket k&4 1 40. 32. 063

14 30201060037 | Screw M6X16 BZAT 1 03. 0934

15 70412010057 | Charger CHINA 24V30A 7 EL 2 E AT 1

15 70412010058 | Charger EUROPE 24V30A 7 EL 2 AT 1

15 70412010059 | Charger USA 24V30A 7 LA EAT 1

15 70412010060 | Charger ITALY 24V30A 7o B B AR AR 1

48




5.102 Electrical Assembly(External Lithium Battery Charge Meter)
A (P E T RS/ /A 8 3R)

ITtem Part No. Description Qty Applied Date Remark
Fe R S & & H# %iE
15 70412010061 | Charger END 24V30A 7o LB AT 1
15 70412010066 | Charger AUS 24V30A 7o L B IR AT 1
Charger CHINA 24V30A 7 L 2 B AR
15 70412010187 1
(Communication) (% 3@ )
Charger EUROPE 24V30A 7 B B BAR
15 70412011017 1
(Communication) (% 3@ )
Charger USA 24V30A 7 BB E AT
15 70412010207 1
(Communication) (% 3@ )
Charger END 24V30A 70 HL B AT
15 70412010227 1
(Communication) (4 3
16 70601000102 | Meters(Lithium Battery) &% 1

49




5.202 Electrical Assembly(Internal Lead Acid Battery)
A0 B (PN B S 7 A/ R LI

16
17

ITtem Part No. Description Qty Applied Date Remark
s KA B4 #E & A H HiE
1 30211050003 | Screw M5X12 B2AT 8 03. 02261
2 70104000005 Emergency Stop Switch E1FTF % 1 02.01. 2170
3 70222000002 | Horn 9\ 1 02.01. 2218
4 30201080036 | Screw M8X12 BZAT 1 03.0179
5 | 01 | 20202001692 | Aluminum Plate BN 1 -220702
5 | 02 | 70331000412 | Aluminum Plate AR 1 220702~
6 | 01 | 70302000004 | Controller 12125-2501 = % 1 -210522 | 02.KZQ. 21511
6 | 02 | 70302000002 | Controller 1212P-2507 = #& 1 210522~ 02. KZQ. 2167
01 Controller 12120-2506 -250321
6 70302000003 4 & G E ) 1 02. KZQ. 2377
(Communication)
6 | 02 | 70302000123 | Controller 1212C-2571 wH B 1 250321
6 70302000113 | Controller D2P-2101 HHE 1
Controller D2C-2103
6 70302000116 FEH B G R 1
(Communication)
7 30411050001 | Lock Washer ®5 A 2 03.00132
8 30201050012 | Screw M5X30 B2AT 2 03. 01330
9 70711000001 | Fuse Block YW B I 1 02. 01. 3057
10 70701000003 | Fuse R 22 1 02. 01. 2000
11 70502120023 | Battery (24V100Ah) AR EL 2 02. XDC. 220508
11 70502120035 | Battery (24V120Ah) AR 2
12 90119000324 | Patch A Req.
13 54316000005 | Patch A Req. 30. 46. 0056
14 20202000761 | Bracket LR PR AL A 1 40. 32. 029
15 30201080024 | Screw M8X25 BZAT 2 03. 01562
16 54331000004 | Line Seat E£9y:3 1 02.01. 312415
17 70422000020 | Charger Cable CHINA 7 4 B AR 1
17 70422000003 | Charger Cable END 70 HL R AT 1
17 70422000001 | Charger Cable USA 7R EAT 1
17 70422000019 | Charger Cable EUROPE 75 B & AT 1 16. 0324

50




5.202 Electrical Assembly(Internal Lead Acid Battery)
A0 B (PN B S 7 A/ R LI

16
17

18

15

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE

17 70422000008 | Charger Cable AUS 7 L& AT 1 16. 0366

18 70411010014 | Charger 24V10A 7 1 02. CDQ. 330510

51




5.202 Electrical Assembly(Internal Battery Charge Meter)
B R (P B U AR /BN IR H gt/ R B 3R)

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
1 30211050003 | Screw M5X12 B2AT 8 03. 02261
2 70104000005 Emergency Stop Switch AETF % 1 02.01. 2170
3 70222000002 | Horn ]\ 1 02.01. 2218
4 30201080036 | Screw M8X12 B2AT 1 03.0179
5 | 01 | 20202001692 | Aluminum Plate BN 1 -220702
5 | 02 | 70331000412 | Aluminum Plate AR 1 220702
6 | 01 | 70302000004 | Controller 12125-2501 = #& 1 -210522 | 02.KZQ. 21511
6 | 02 | 70302000002 | Controller 1212P-2507 = #& 1 210522 02. KZQ. 2167
01 Controller 12120-2506 -250321
6 70302000003 =4 & (B ) 1 02. KZQ. 2377
(Communication)
6 | 02 | 70302000123 | Controller 1212C-2571 HHE 1 250321~
6 70302000113 | Controller D2P-2101 EHE 1
Controller D2C-2103
6 70302000116 & () 1
(Communication)
7 30411050001 | Lock Washer ®5 A 2 03.00132
8 30201050012 | Screw M5X30 B2AT 2 03. 01330
9 70711000001 | Fuse Block YW B 1 02. 01. 3057
10 70701000003 | Fuse 2 1 02. 01. 2000
11 70502120023 | Battery (24V100Ah) AR 2 02. XDC. 220508
11 70502120035 | Battery (24V120Ah) AR 2
12 90119000324 | Patch R Req.
13 54316000005 | Patch R Req. 30. 46. 0056
14 20202000761 | Bracket B PR AL A 1 40. 32. 029
15 30201080024 | Screw M8X25 BZAT 2 03. 01562
16 54331000004 | Line Seat 293 1 02.01. 312415
17 70422000020 | Charger Cable CHINA 7 4 B AR 1
17 70422000003 | Charger Cable END 7 HL R AT 1
17 70422000001 | Charger Cable USA 7 H R EAT 1
17 70422000019 | Charger Cable EUROPE 70 B, 4 R AR 1 16. 0324

52




5.202 Electrical Assembly(Internal Battery Charge Meter)
B R (P B U AR /BN IR H gt/ R B 3R)

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
17 70422000008 | Charger Cable AUS 7 L& AT 1 16. 0366
18 70411010014 | Charger 24V10A 7 1 02. CDQ. 330510
19 70601000006 | Meters BE & 1

53




5.202 Electrical Assembly(Internal Lithium Battery)
A B (P B S 7e F A/ L )

‘@ T

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 HE & A H HiE
1 30211050003 | Screw M5X12 BZAT 8 03. 02261
2 70104000005 | Emergency Stop Switch — &2 % 1 02.01. 2170
3 70222000002 | Horn ]9\ 1 02.01. 2218
4 30201080036 | Screw M8X12 BZAT 1 03.0179
5 | 01 | 20202001692 | Aluminum Plate BN 1 -220702
5 | 02 | 70331000412 | Aluminum Plate AR 1 220702~
6 | 01 | 70302000004 | Controller 12125-2501  # & 1 -210522 | 02.KZQ. 21511
6 | 02 | 70302000002 | Controller 1212P-2507  # & 1 210522~ 02. KZQ. 2167
01 Controller 12120-2506 -250321
6 70302000003 #HE (FER) 1 02. KZQ. 2377
(Communication)
6 | 02 | 70302000123 | Controller 1212C-2571  ##|#& 1 250321
6 70302000113 | Controller D2P-2101 HHE 1
Controller D2C-2103
6 70302000116 ZH & (HFE ) 1
(Communication)
7 30411050001 | Lock Washer ®5 A 2 03.00132
8 30201050012 | Screw M5X30 B2AT 2 03. 01330
9 70711000001 | Fuse Block W 2 1 02. 01. 3057
10 70701000003 | Fuse R 22 1 02. 01. 2000
11 70503240045 | Battery (24V50Ah) 42 H 1 02. XDC. 2334
11 70503240054 | Battery (24V60Ah) 42 H 1 02. XDC. 2322
Battery (24V60Ah) 42 E
11 70503240056 1 02. XDC. 2338
(Communication) (4 1 11)
12 54316000005 | Patch R Req. 30. 46. 0056
13 20202002198 | Bracket k&4 1 40. 32. 063
14 30201060037 | Screw M6X16 BZAT 5 03. 0934
15 54331000004 | Line Seat E£9:3 1 02.01. 312415
16 70422000020 | Charger Cable CHINA 7 4 B AR 1
16 70422000003 | Charger Cable END 7 HL R AT 1
16 70422000001 | Charger Cable USA 70 HL 2 FE AT 1 16. 0324

54




5.202 Electrical Assembly(Internal Lithium Battery)
A B (P B S 7e F A/ L )

15
16

17 .

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
16 70422000019 | Charger Cable EUROPE 7 L& AT 1 16. 0324
16 70422000008 | Charger Cable AUS 7 L& AT 1 16. 0366
17 70412010169 | Charger CHINA 24V30A 7 EL 2 E AT 1
17 70412010003 | Charger EUROPE 24V30A 7 EL 2 AT 1 02. CDQ. 3400
17 70412010170 | Charger USA 24V30A 7 LA E AT 1
17 70412010181 | Charger END 24V30A 7 LB AT 1
Charger EUROPE 24V30A 7 2 BR AR
17 70412010192 1
(Communication) (47 38 1)

55




5.202 Electrical Assembly(Internal Lithium Battery Charge Meter)

LR A (P B T i /B L/ L R

l%_,f.mﬁ_r-___m

———
\

\,

—_

N

N

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
1 30211050003 | Screw M5X12 B2AT 4 03. 02261
2 70104000005 Emergency Stop Switch AETF % 1 02.01. 2170
3 70222000002 | Horn ]\ 1 02.01. 2218
4 30201080036 | Screw M8X12 B2AT 1 03.0179
5 | 01 | 20202001692 | Aluminum Plate BN 1 -220702
5 | 02 | 70331000412 | Aluminum Plate AR 1 220702
6 | 01 | 70302000004 | Controller 12125-2501 = #& 1 -210522 | 02.KZQ. 21511
6 | 02 | 70302000002 | Controller 1212P-2507 = #& 1 210522 02. KZQ. 2167
01 Controller 12120-2506 -250321
6 70302000003 =4 & (B ) 1 02. KZQ. 2377
(Communication)
6 | 02 | 70302000123 | Controller 1212C-2571 HHE 1 250321~
6 70302000113 | Controller D2P-2101 EHE 1
Controller D2C-2103
6 70302000116 & () 1
(Communication)
7 30411050001 | Lock Washer ®5 A 2 03.00132
8 30201050012 | Screw M5X30 B2AT 2 03. 01330
9 70711000001 | Fuse Block YW B 1 02. 01. 3057
10 70701000003 | Fuse 2 1 02. 01. 2000
11 70503240045 | Battery (24V50Ah) 42 HL 1 02. XDC. 2334
12 70503240054 | Battery (24V60Ah) 42 HL 1 02. XDC. 2322
Battery (24V60Ah) 42 E
12 70503240056 1 02. XDC. 2338
(Communication) (4 1 170)
12 54316000005 | Patch R Req. 30. 46. 0056
13 20202002198 | Bracket k&4 1 40. 32. 063
14 30201060037 | Screw M6X16 BZAT 5 03. 0934
15 54331000004 | Line Seat E£9:3 1 02.01. 312415
16 70422000020 | Charger Cable CHINA 7 B 4 B AR 1
16 70422000003 | Charger Cable END 70 HL R AT 1
16 70422000001 | Charger Cable USA 7 H R EAT 1

56




5.202 Electrical Assembly(Internal Lithium Battery Charge Meter)
A (N B U A /B /A B3R

15

17 T

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
16 70422000019 | Charger Cable EUROPE 7 L& AT 1 16. 0324
16 70422000008 | Charger Cable AUS 7 L& AT 1 16. 0366
17 70412010169 | Charger CHINA 24V30A 7 EL 2 E AT 1
17 70412010003 | Charger EUROPE 24V30A 7 EL 2 AT 1 02. CDQ. 3400
17 70412010170 | Charger USA 24V30A 7 LA E AT 1
17 70412010181 | Charger END 24V30A 7 LB AT 1
Charger EUROPE 24V30A 7 2 BR AR
17 70412010192 1
(Communication) (47 38 1)
18 70601000102 | Meters(Lithium Battery) ®H &% 1

57




5.3

Wiring Harness Assembly

LR Sk

TO:Mode switch
LS WIES
TO:Fuel gauge

Eegﬁé Ll/i \,,,

TO:Key ’ f 'w

TO:Horn
B\ (,}

TO:Pump contactor

(v
rown O
%

TO:Controller

ol

TO:Controller
fickilkns

AN,

Fh 4&7%

TO:Throttle

fiik 8%
Wff]

TO:Combination lock

L

' . TO:Lift/lower/horn switch

/‘7 EF ITR 0T %

D

TO:Brake

1’//6’\ i

)=

—— TO:Valve
— D= R

ITtem Part No. Description Qty Applied Date Remark
F5 R EAS HE &R A &
20102030005 | Master Wiring Harness FLER 1
20101040003 | Fuse 10A fRie £ 1

58




5.402 Wiring Harness Assembly(Smart Controller)

LRSI B RETA)
—_— T0:Interlocks ITtem Part No. Description Qty Applied Date Remark
. T4 5 ~ 1 wE | BAEM s
A 01 20102030006 | Master Wiring Harness FLER 1 -250321
1| 250321~ 250412 E 3

A 02 | 20102030202 | Master Wiring Harness EX ¥4
PRI 22 1

1 20101040003 | Fuse 10A

TO:Brake

TO:Valve

R
TOLithium battery TO:Height limit
CAN W
R
TO:Pump contactor
Fhus

TO:Controller

hlS

TO:Controller

bl

59



5.5

Wiring Harness Assembly (Electricity Meter)

A A E R (B RER)

TO:Mode switchTO:
[E5WIE'S ]J'ﬁgﬁgrottle TO:Combination lock
L

TO:Lift/lower/horn switch
2 EA T\ X

TO:Brake
N

>= TO:Valve
EERvA|

TO:Pump contactor
R lE z

TO:Fuel gauge
R

ITtem Part No. Description Qty Applied Date Remark
e R e #E &R HH i
20102030007 | Master Wiring Harness FLER 1
20101040003 | Fuse 10A fRie £ 1

60




5.6 Wiring Harness Assembly(1212C-2571Built-in charger/meter)
LRARNR (1212C-2571 N B 7o HL 2%/ FLER)
Ttem Part No. Description Qty | Applied Date Remark
T0:Lift/lover/horn switch T°’;‘;’;f“’ To:Key/Turtle swtich e 7 44 #eg | wEAH #iE
LI/ /AR Q .'71 : H* A 20102030777 | Master Wiring Harness  £4 X% 1| 250412~
17 ////4

,,\

T0:Brake F%E

/

T0:Lower valve

—F%%m T0: charging inhbit
QL 4 L
10:B- 3 g/& /," T0:Fuel gauge
0, %/’ i
S N f/
y .

T0:Pump contactor C

ZEHE  Ow =
e T0:B+
TO:Horn e
W D
S
XN

l

l
1
TO: Status LED
REBRA
T0:Controller

%

T0:Programming
interfaces

HEED

61




5.7

Cable Assembly(External Charger Lead acid Battery)

P A (A B e L /R L)

[
b

{

ITtem Part No. Description Qty Applied Date Remark
e KA #HE &l B &E
A 20102030550 | Cable Assembly B R 1
Battery — Emergency Stop
1 20102030011 ERIATSSEER B 1
Cable
Emergency Stop — Safety
2 20102030012 RE-RIEES L 1
Cable
Controller— Safety T B IR
3 20102030013 1
4 Cable %
4 4 2 IE R AL 4
20102030014 Controller Cable+ 1
Ed
5 TEH B AL
P 20102030016 Controller Cable— 5 1
6 RS L
20102030015 Pump Motor Cable- 1
6\ 4
7 20102030017 | ML Cable BALA ML B4 1
8 20102030018 | M2 Cable B4 M2 B4 1
9 Battery Connection
20102030019 3 LA 1
—N—] Cable
10 7 B IE AR 2 s 4
'4 20102030020 Charging cable+ 1
%
(<]
ul 7o B AR B
I 11 20102030021 Charging cable— 1
L _ Ed

62




5.8 Cable Assembly(Internal Charger Lead acid Battery)
L2 el (PN B 70 L / TR FELth)

ITtem Part No. Description Qty Applied Date Remark
F5 R £ S #E &l B &E
A 20102030008 | Cable Assembly B R 1
Battery — Emergency Stop
1 20102030011 ERIATSSEER B 1
Cable
Emergency Stop — Safety
2 20102030012 RE-RIEES L 1
Cable
Controller— Safety T B IR
3 20102030013 1
4 Cable %
&>t 4 EHBERSY
I & |'| | 20102030014 Controller Cable+ 1
- _IN 0 %
s i :
2 3 5 TEH B AL
20102030016 Controller Cable— 1
Py ) S ﬁi
/5 6 AL AR
7 8 6 4 20102030015 Pump Motor Cable- ! 1
1 7 20102030017 | M1 Cable AL ML B2 % 1
8 20102030018 | M2 Cable B4 M2 B4 1
9 qE—e 9 Battery Connection
= 20102030019 B A 1
\_i— ‘—: —— Cable
I |drey
HLI{ }: c}
L4
L__
<]
o
L__!

63




5.9 Cable Assembly(External Charger Lithium Battery)
HL 2 i (Hh B 27 2 /B F i)

ITtem Part No. Description Qty Applied Date Remark
F5 R £ S #E &l B &E
A 20102030009 | Cable Assembly B R 1
Battery — Emergency Stop
1 20104030190 LRSS 1
Cable
Emergency Stop — Safety
2 20104030191 RE-RIEES L 1
Cable
Controller - Safety ##l&-RE =4
3 20104030192 1
Cable %
4 BB ERBH
20104030193 Controller Cable+ 1
Ed
5 e )
20104030195 Controller Cable— 1
%
6 R AL R A
20104030194 Pump Motor Cable- 1
%
7 20104030196 | ML Cable BALA ML B4 1
8 20104030197 | M2 Cable B4 M2 B4 1
9 7 B IE & B4
20104030198 Charging Cable+ 1
%
10 7 R & A
20104030199 Charging Cable— 5 1

64




5.10 Cable Assembly(Internal Charger Lithium Battery)
L2 5 (PN B 70 FE AR FE )

I
| |
| I
e ——_

ks

%

I
e

ITtem Part No. Description Qty Applied Date Remark
F5 R £ S #E &l B &E
A 20102030415 | Cable Assembly B4 E A 1
Battery — Emergency Stop
1 20104030190 LRSS 1
Cable
Emergency Stop — Safety
2 20104030191 RE-RIEES L 1
Cable
Controller — Safety R BRI B
3 20104030192 1
Cable %
4 4 2 IE R AL 4
20104030193 Controller Cable+ 1
Ed
5 TEH B AL
20104030195 Controller Cable— 1
%
6 RS L
20104030194 Pump Motor Cable- 1
%
7 20104030196 | ML Cable BALA ML B4 1
8 20104030197 | M2 Cable B4 M2 B4 1

65




6. 1

Single Mast Lifting System

HIETH RS

VAN

ITtem Part No. Description Qty Applied Date Remark
F5 KA e #HE & A H &E
Single Mast Lifting
A 20302020069 BRRIt ARG 1
System

1 30421200001 | Circlip For Shaft ®20 %4 2 03. 0064
2 30421470001 | Circlip For Hole @47 LA E 2 03. 0028
3 30701020007 | Bearing 6204 A 2 03. 90. 057
4 51106000004 | Sprocket HE 2 40. 31. 066
5 53102000002 | Chain 1600mm % 2 02.LT. 3143
6 20202000243 | Chain Bracket T 1 40. 31. 057
7 30201080004 | Screw M8X20 BZAT 1 03. 01550
8 53104000013 | Tie Rod HAF 2 40. 31. 150
9 30511032002 | Pin ®3.2X25 I o 44 2 03. 0332
10 30311140001 | Nut M14 453 2 03. 0246
11 30351100004 | Nut MI10 453 1 03. 0252
12 30411100002 | Lock Washer @10 A 1 03.0014
13 30401100002 | Flat Washer ®10 A 1 03. 00513
14 30301100003 | Nut M10 L451 1 03. 0259
15 30101100005 | Bolt M10X60 LS 1 03. 03820
16 54102000009 | Cylinder Hoop Ji L 34 1 40.31. 151
17 30351080003 | Nut M8 B2 2 03. 0251
18 30301080001 | Nut M8 453 3 03. 0258
19 30411080002 | Lock Washer ®8 B 2 03.0012
20 30401080001 | Flat Washer ®8 AR 2 03. 0050
21 30201100029 | Screw M10X12 BZAT 2 03.0183

66




6. 201

Duplex Mast Lifting System(Rolled Mast)

PIZETH 258 CEHITTS)

—
7

ittt

U

ITtem Part No. Description Qty Applied Date Remark
s KA e #HE & A H HiE
Duplex Mast Lifting AR F 5 5
A 20302020070 1
System #HIT48)

1 30421200001 | Circlip For Shaft ®20 %4 2 03. 0064
2 30421470001 | Circlip For Hole @47 AL E 4 03. 0028
3 30701020007 | Bearing 6204 A 2 03. 90. 057
4 51106000004 | Sprocket HE 2 40. 31. 066
5 30201080004 | Screw M8X20 B2AT 1 03. 01550
6 20102010504 | Inner Mast 2000mm WIT4E 1 33.023. 0036
6 20102010505 | Inner Mast 2500mm WIT4E 1 33.023. 0037
6 20102010477 | Inner Mast 3000mm HITE 1 33.023. 0008
6 20102010506 | Inner Mast 3500mm W1 1 33.023. 0038
7 30221120004 | Screw M12X 16 BZAT 8 03. 0854
8 51102000005 | Roller ®106X30 R 2 40. 31. 064
9 30701025002 | Bearing 6205 A 2 03.90. 016
10 30421520002 | Circlip For Hole @52 HLAHE 2 03. 00160
11 30421250001 | Circlip For Shaft ®25  #h/f 4 4 03. 0066
12 20202000533 Side Pressure Pad ] JE 2 4 40. 31. 164
13 30201080022 | Screw M8X20 B2AT 10 03. 0817
14 20202000527 | Shaft Seat 1 2 40. 31. 162
15 20202001252 | Spacer (RS 2 40.31. 163
16 30701025004 | Bearing 6005 A 2 03.90. 05311
17 51103000016 | Guide Wheel S 2 40.31. 191
18 20102010707 | Side Roller Frame IR #6 2 40. 31. 161
19 53102000018 | Chain 2000mm E S 2 02. LT. 3160
19 53102000008 | Chain 2500mm S 2 02. LT. 31450
19 53102000010 | Chain 3000mm % 2 02. LT. 31470
19 53102000015 | Chain 3500mm % 2 02. LT. 31481
20 30511032002 | Open Pin ®3.2X25 IF o 44 2 03. 0332

67




6. 201

Duplex Mast Lifting System(Rolled Mast)
MR R GEHITT40)

ITtem Part No. Description Qty Applied Date Remark
s KA e #HE & A H HiE
21 53104000013 | Tie Rod HAT 2 40. 31. 150
22 30311140001 | Nut M14 423 2 03. 0246
23 54102000009 | Cylinder Hoop e 1 9 4 1 40.31. 151
24 30401080001 | Flat Washer ®8 A 2 03. 0050
25 30411080002 | Lock Washer ®8 B 2 03.0012
26 30311080001 | Nut M8 L4513 3 03. 0244
27 30311100001 | Nut MIO 853 1 03. 0243
28 30411100002 | Spring Washer @10 AR 1 03. 0014
29 30401100002 | Flat Washer ®10 A 1 03. 00513
30 30301100003 | Nut MI10 453 1 03. 0259
31 30101100005 | Bolt M10X60 43 1 03. 03820
80 30421200001 | Circlip For Shaft ®20  #%hf 4 2 -190528 | 03.0064
81 30421470001 | Circlip For Hole @47 LA E 2 -190528 | 03.0028
82 30701020007 | Bearing 6204 B 2 -190528 | 03.90. 057
83 51103000016 | Guide Wheel S5 2 -190528 | 40.31.191
84 20102010019 | Shaft Seat 1 2 -190528 | 30.01.6600
85 30401080001 | Flat Washer ®8 T 16 -190528 | 03.0050
86 30411080002 | Spring Washer @8 A 16 -190528 | 03.0012
87 30201080005 | Screw M8X25 BZAT 16 -190528 | 03. 01560
88 20102010709 | Wheel Stand wE 2 -190528 | 40.31.190
89 20102010002 | Wheel Stand wE 2 -190528 | 30.01.13811




6.3

Duplex Mast Lifting System(Channel Mast)
WETE RS (RN T142)

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
Duplex Mast Lifting ARRI F G (1
A 20302020072 1
System T4

1 30421200001 | Circlip For Shaft ®20 %4 2 03. 0064
2 30421470001 | Circlip For Hole @47 AL E 2 03.0028
3 30701020007 | Bearing 6204 e A 2 03. 90. 057
4 51106000004 | Chain Wheel HE 2 40. 31. 066
5 30201080004 | Screw M8X20 B2AT 1 03. 01550
6 20102011402 | Inner Mast 2000mm IRES 1
6 20102011403 | Inner Mast 2500mm IRES 1
6 20102011404 | Inner Mast 3000mm HITE 1 33.023. 0045
6 20102011405 | Inner Mast 3500mm W1 1 33.023. 0046
7 51103000020 | Screw R 7 4
8 51103000019 Loose Proof Sheet [ A8 R 4
9 51102000012 | Roller 70.4 R 4
10 51103000018 | Support E&: 4
11 51103000017 | Dust Sheet W7 4
12 30421400001 | Retainer Ring A A 44 4 03. 0070
13 51101000006 | Roller Assembly 70.4 LS 4
14 54102000009 | Cylinder Clamp bRk ok i 1 40. 31. 151
15 30101100005 | Bolt M10X60 43 1 03. 03820
16 30301100003 | Nut MI10 453 2 03. 0259
17 30401100002 | Flat Washer ®10 AR 1 03.00513
18 30411100002 | Spring Washer @10 B 1 03.0014
19 30401080001 | Flat Washer ®8 AR 2 03. 0050
20 30411080002 | Spring Washer @8 AR 2 03. 0012
21 30301080001 | Nut M8 B2 3 03. 0244
22 53102000018 | Chain 2000mm % 2 02. LT. 3160
22 53102000008 | Chain 2500mm % 2 02. LT. 31450

69




6.3

Duplex Mast Lifting System(Channel Mast)
WETE RS (RN T142)

I\)f

o]

0

)

4,

=/
__\lix&
\z\
=
o
/D

’
/

’
/

T T T T 7/

L 2B %

- S~ S

> ~N
@ o

A

0/

Part No. Description Applied Date Remark
R EAS &R A &
22 53102000010 | Chain 3000mm #E & 02.LT. 31470
22 53102000015 | Chain 3500mm #E & 02.LT. 31481
23 30511032002 | Open Pin ®3.2X25 bk 03. 0332
24 53104000013 | Tie Rod AT 40. 31. 150
25 30311140001 | Nut M14 453 03. 0246

&0
Q\

70




6. 401

Fork Frame (Rolled Mast)
B2 X B8 (B 1122)

ITtem Part No. Description Qty Applied Date Remark
F5 A5 EAS HE &R A &
A See Annex 4 | Fork Frame P& 3 1
1 01 See Annex 4 Fork Frame THEE 1 -190528
1 02 See Annex 4 Fork Frame THEE 1 190528-
2 30221120004 | ScrewM12X16 B2AT 4 03. 0854
3 30701025002 | Bearing 6205 B 7K 4 03.90. 016
4 | 01 | 51102000009 | Roller ®98X30 R 4 -190528 | 40.31. 107
4 02 | 51102000005 | Roller @106X30 R 4 190528~ 40. 31. 064
5 30421520002 | Circlip For Hole @52 EE=T 4 03. 00160
6 30421250001 | Circlip For Shaft ®25 %/ 44 4 03. 0066
7 20202000533 | Side Pressure Pad ) £ 2 4 40. 31. 164
Annex 4
Lifting
Model Fork Frame 0ld Part No. Fork Frame 0ld Part No. ) Fork width
£n 3T B e B P e
A F 5 E (mm)
01 20102011252 33.023. 0070 1600 570
02 20302019739 | 82.16. 056 20102010228 33.023. 0056 1600 570
Mono Mast | 01 20102011251 33.023. 0069 1600 650
BHITE | 02 20302012000 l\ 20102011254 33.023. 0055 1600 650
01 20102011253 33.023. 0071 1600 695
02 20302010314 | 82.16. 057 20102010225 33.023. 0057 1600 695
01 20102011227 33.023. 0068 2000-3500 570
02 20302010288 | 82.16. 015 20102010479 33.023.0010 2000-3500 570
Duplex
01 20102011226 33.023. 0067 2000-3500 650
fast 02 20302012002 | 82. 16. 065 20102010832 33.023. 0019 2000-3500 650
AR
01 20102011228 33.023. 0072 2000-3500 695
02 20302010289 | 82.16.016 20102010478 33.023. 0009 2000-3500 695

71




6.5

Fork Frame (Channel Mast)
B X 58 (R ] 20)

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E &l B HiE
See Annex 5 | Fork Frame ®X 1
See Annex 5 | Fork Frame TEE 1
51103000020 | Screw fER 972 4
51103000019 Loose Proof Sheet 7 4 4
51102000012 | Roller 70.4 R 4
51103000018 | Support &4 4
51103000017 | Dust Sheet W7 2 B 4
30421350001 Retainer Ring o 4 E 4 03. 0583
51101000006 | Roller Assembly 70.4 R B 4
Annex 5
Lifting
Model Fork Frame 0ld Part No. Fork Frame 0ld Part No. Fork width
Height
k=] HXER [ FEE [=RAEE] ) B X4 5 (mm)
A5 E (mm)
20302010688 20102010988 1600 570
Mono Mast
X 20302010689 20102011117 1600 650
BRITR
20302010685 20102010989 1600 695
20302010695 20102010516 33.023. 0048 2000-3500 570
Duplex Mast
X 20302010694 20102010515 33.023. 0047 2000-3500 650
ARITER
20302010693 20102010517 33.023. 0049 2000-3500 695

72




FAF B IR 2% b il 3 7R OR B AR R AL !

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

73



	1.101
	Mono Mast Frame System
	单级门架车架系统
	Annex 1
	附件 1
	Annex 1
	附件 1
	1.201
	Duplex Mast Frame System
	两级门架车架系统
	Annex 2
	附件 2
	Annex 2
	附件 2
	Annex 2
	附件 2
	Annex 2
	附件 2
	Annex 2
	附件 2
	1.301
	Mono Mast Cover Assembly
	单级门架外罩总成
	1.401
	Duplex Mast Cover Assembly
	两级门架外罩总成
	1.5
	Balance Wheel Assembly
	平衡轮组件
	2.101
	Driving System
	驱动系统
	2.202
	Driving Assembly（Double-sided tray）
	驱动总成（聚氨酯轮）
	2.202
	Driving Assembly（Double-sided tray）
	驱动总成（聚氨酯轮）
	2.3
	Driving Assembly(Rubber wheels)
	驱动总成（橡胶轮）
	2.3
	Driving Assembly(Rubber wheels)
	驱动总成（橡胶轮）
	3.1
	Operating Handle Assembly
	操作手柄组件
	3.1
	Operating Handle Assembly
	操作手柄组件
	3.1
	Operating Handle Assembly
	操作手柄组件
	3.2
	手柄头总成(铅酸电池/带钥匙/电量表)
	3.2
	手柄头总成(铅酸电池/带钥匙/电量表)
	3.3
	手柄头总成(锂电池/带钥匙/电量表)
	3.3
	手柄头总成(锂电池/带钥匙/电量表)
	3.4
	手柄头总成(铅酸电池/密码锁/电量表)
	3.4
	手柄头总成(铅酸电池/密码锁/电量表)
	3.5
	Handle head assembly（Lithium battery combination l
	手柄头总成(锂电池/密码锁/电量表)
	3.5
	Handle head assembly（Lithium battery combination l
	手柄头总成(锂电池/密码锁/电量表)
	3.6
	手柄头总成(带钥匙/不带电量表)
	3.6
	手柄头总成(带钥匙/不带电量表)
	3.7
	手柄头总成(密码锁/不带电量表)
	3.7
	手柄头总成(密码锁/不带电量表)
	3.8
	Operating Handle Assembly(Smart Controller)
	操作手柄组件(智能手柄)
	3.8
	Operating Handle Assembly(Smart Controller)
	操作手柄组件(智能手柄)
	3.9
	Handle head assembly(Smart Controller Lead Acid Ba
	手柄头总成(智能手柄/铅酸电池)
	3.10
	Handle head assembly(Smart Controller Lithium Batt
	手柄头总成(智能手柄/锂电池)
	4.101
	液压系统
	4.201
	动力单元组件
	4.201
	动力单元组件
	4.3
	起升油缸
	Annex 3
	附件 3
	5.102
	电气总成(外置式充电器/铅酸电池)
	5.102
	电气总成(外置式充电器/铅酸电池)
	5.102
	电气总成(外置式充电器/铅酸电池/带电量表)
	5.102
	电气总成(外置式充电器/铅酸电池/带电量表)
	5.102
	电气总成(外置式充电器/锂电池)
	5.102
	电气总成(外置式充电器/锂电池)
	5.102
	电气总成(外置式充电器/锂电池/带电量表)
	5.102
	电气总成(外置式充电器/锂电池/带电量表)
	5.202
	电气总成(内置式充电器/铅酸电池)
	5.202
	电气总成(内置式充电器/铅酸电池)
	5.202
	电气总成(内置式充电器/铅酸电池/带电量表)
	5.202
	电气总成(内置式充电器/铅酸电池/带电量表)
	5.202
	电气总成(内置式充电器/锂电池)
	5.202
	电气总成(内置式充电器/锂电池)
	5.202
	电气总成(内置式充电器/锂电池/带电量表)
	5.202
	电气总成(内置式充电器/锂电池/带电量表)
	5.3
	Wiring Harness Assembly
	线束总成
	5.402
	Wiring Harness Assembly(Smart Controller)
	线束总成(智能手柄)
	5.5
	Wiring Harness Assembly(Electricity Meter)
	线束总成(电量表)
	5.6
	Wiring Harness Assembly(1212C-2571Built-in charger
	线束总成(1212C-2571内置充电器/电量表)
	5.7
	Cable Assembly(External Charger Lead acid Battery)
	电缆总成(外置式充电器/铅酸电池)
	5.8
	Cable Assembly(Internal Charger Lead acid Battery)
	电缆总成(内置式充电器/铅酸电池)
	5.9
	Cable Assembly(External Charger Lithium Battery)
	电缆总成(外置式充电器/锂电池)
	5.10
	Cable Assembly(Internal Charger Lithium Battery)
	电缆总成(内置充电器锂电池)
	6.1
	Single Mast Lifting System
	单级起升系统
	6.201
	Duplex Mast Lifting System(Rolled Mast)
	两级起升系统(卷制门架)
	6.201
	Duplex Mast Lifting System(Rolled Mast)
	两级起升系统(卷制门架)
	6.3
	Duplex Mast Lifting System(Channel Mast)
	两级起升系统(槽钢门架)
	6.3
	Duplex Mast Lifting System(Channel Mast)
	两级起升系统(槽钢门架)
	Fork Frame(Rolled Mast)
	货叉架(卷制门架)
	6.5
	Fork Frame(Channel Mast)
	货叉架(槽钢门架)
	零件目录最终由制造商保留解释权！

